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1. S80I L4541 R & 5 HR/ISEWING MACHINE COMPILATION FRAME&MISCELLANEOUS COVER COMPO

eino| _pano b Descrpion mt
1 129830001 JIAEL BED LEG L 1
2 129830002 JItES BED LEG S 1
3 S04028 IZETM5x8 SCREW M5X8 2
4 400695 BLSLEEFEA HEAD BASE A 2
5 400920 Bkt B HEAD BASE PLATE B 1
6 S05084 IZETM6X25 HEXAGONAL-HOLE BOLT 4
7 42128023 L M6 WASHER M6 4
8 42102053 B3k [ il HEAD FIXED SHAFT 2
9 S09009 I2ETM5X10 SCREW M5x10 2
10 |301982 MLk 5 4R HEAD COVER 1
11 |421S10010 B24TM5X8 SCREW M5x8 4
12 |P03005 SENLEH SPRING PIN 1
13 |P05005 SENLEH SPRING PIN 1
14 301981 MLk 5 4R HEAD COVER 1
15 42112198 VH LI [ 8 AR OIL COVER A FRONT 1
16 |42112247 VLI [ 58 AR OIL COVER A BACK 1
17 1421511008 B24TM4X10 SCREW M4X10 2
18 42122030 IR %E FACE COVER CAP 4
19 42112199 bliii=y OIL COVER B 1
20 |421S11008 B24TM4X10 SCREW M4X10 6
21 |42123001 MiES7 OIL WICK 1
22 |NO1001 I REM4 NUT M4 2
23 |42112200 T A S0 2R OIL MANAGEMENT BRACKET 1
24 1421510001 I2ETM4X8 SCREW M4X8 4
25 40311010 A 4 Sk OIL MANAGEMENT 1
26 |421S11012 B2£TM3X10 SCREW M3X10 4
27 |42137002 EiEiN CABLE BAND 15
28 |42137002 EiEiN CABLE BAND 15
29 61910020 243 CABLE CLAMP 3
30 61910021 243 CABLE CLAMP 3
31 |61910022 243 CABLE CLAMP 4
32 |12912002 i REAR COVER 1
33 |S04029 IEETM5X12 SCREW M5X12 4
34 |S05028 IZ2ETM6ExX14 SCREW M6X14 1
35 |42128023 L M6 WASHER M6 1
36 42113013 S THREAD GUIDE M 1
37 |421S17010 IRETMAXT SCREW M4X7 1
38 4211301100 SR CRAN THREAD GUIDE F ASM 1
39 42113014 ST B THREAD GUIDE F 1
40 (42123002 EH FELT 1
41 [421S10041 IZETM5X6 SCREW M5X6 1
42 (42122038 B 9 CAP 1
43 (12922001 4 K %€12.5 RUBBER CAP 12.5 1
44 (12922001 4 K %£12.5 RUBBER CAP 12.5 2
45 [421S11008 I2£TM4X10 SCREW M4X10 2
46 (12922001 4  %£12.5 RUBBER CAP 12.5 1
47 (4211500100 £THR10 H AR NEEDLE PLATE 10 ASM. 1
48 (4211901200 7€ T4 CONTER KNIFE RIGHT 1
49 (421510034 1247 1/8-44X2.5 SCREW 1/8-44X2.5 2







50 42115001 £#10 NEEDLE PLATE 10 1
51 42115002 £15i8 NEEDLE PLATE 8 1
52 |42115003 Fi12 NEEDLE PLATE 12 1
53 |42115004 Ei14 NEEDLE PLATE 14 1
54 42115005 £ 16 NEEDLE PLATE 16 1
55 42115006 £HH18 NEEDLE PLATE 18 1
56 42115007 520 NEEDLE PLATE 20 1
57 42112201 A B BED OIL COVER B 1
58 42112202 A FRC BED OIL COVER C 1
59 421511008 IZ2ETM4X10 SCREW M4X10 2
60 |421S11008 IZ2ETM4X10 SCREW M4X10 2
61 42101113 HLREARA HEAD BASE PLATE A 1
62 |421S13018 IZETM8X20 SCREW M8X20 2
63 |W01010 I EIM8 WASHER M8 2
64 |S05028 IZETM6ExX14 SCREW M6X14 3
65 42128023 M6 WASHER M6 5
66 (42112203 [ 7 AR FIXING PLATE 2
67 |421S13018 IZETM8x20 SCREW M8X20 6
68 |S05083 IEETM5X30 SCREW M5X30 4
69 |NO1004 B EEM5 NUT M5 4
70 |42112204 MLk B ] 52 AR HEAD FRONT BASE 1
71 |42108018 (e FRONT BASE SPACER 2
72 |421S10019 I2ETM5x14 SCREW M5X13.5 2
73 |421S13077 I2£TM5x30 SCREW M5X30 2
74 |42112205 MLk ] 5 iR HEAD ROCK PLATE 1
75 |40311011 e OIL CAN 1
76 |42126019 SENLEH FIXED PIN 1
77 |42112234 PRLAT B 5 THREAD TAKE UP LEVER COVER B 1
78 |421S13035 IHETMAX8 SCREW M4X8 2
79 |S10019 IZETM6X6 SCREW M6X6 2
80 |413S13023 IRETMEX12 BOLT 2
81 42137030 bR WARMING LABEL 1
82 42137031 bR WARMING LABEL 1
83 |42137032 e FRIR WARMING LABEL 1
85 400921 SEHEIE E R SUPPORTING AND FIXING PLATE 1
86 42126023 [é] 72 4 PIN 1
87 |407S17015 WRET SCREW 2
88 42137033 T AR MIDEL NAME PLATE 1
89 42102054 F Bl ROCK SHAFT 1
90 |421S30026 RHitE FEED BASE SPACER 2
91 |421S11008 I2£TM4x10 SCREW M4X10 2
92 [12913010 =HRZ&A THREAD RETAINER 2
94 |421S13018 IZETM8X20 SCREW M8X20 2
95 42128053 HhJE WASHER 2
96 42128054 HhJE WASHER 2
97 |P01020 £43x10 PIN 2
98 421513027 IBETM5x12 SCREW M5X 12 3
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2. EEAPkLAM/MAIN SHAFT&THREAD TAKE-UP LEVER COMPONENTS

AR

o

Rjﬁo. Part No. AR Description Anﬁ
1 |12902014 EhST UPPER SHAFT ST 1
2 |12908001 IR IRAN BOBBIN WINDER DRIVING WHEEL 1
3 |12935002 2R UST A} TIMING PULLEY ASSY UST 1
4 |S10018 I25TM6EX6 SCREW M6X6 2
5 |12935003 [ 25 TIMING BELT 1
6 [301079 Fh HAND WHEEL 1
7 |S10024 I24TM6X10 SCREW M6X10 2
8  |12904006 BRLAT AN THREAD TAKEUP CRANK 1
9 [S09017 I24TM6X10 SCREW M6X10 1
10 [129S30005 124TM8X6 SCREW M8X6 1
11 |S10017 I24TM6EX5 SCREW M6X5 2
12 |S10018 I24TM6EX6 SCREW M6X6 2
13 |B10009 Bk &K 6204ZZNR BALL BEARING 6204ZZNR 1
14 12908002 Tl AR BALL BEARING BUSH 1
15 |B04021 Rkl 7K60/2222 BALL BEARING RADIAL 60/222Z 1
16 |S10018 I24TM6EX6 SCREW M6X6 2
17 12926201 A adiiil itz CRANKSHAFT NBAR 1
18 |11626003 k% PUSHER 1
19 |12938002 PR AT S Pk THREAD TAKEUP LEVER SUPPORT JOINT 1
20 12923019 Tk OIL WICK 0.02
21 |12938202 PRLAT TAKE UP LEVER E 1
22 12923019 Tk OIL WICK 0.04
23 |12926016 k% RUBBER PLUG 1
24 12938003 Phek e THREAD TAKE-UP LEVER PIN 1
25 12923031 ik OIL WICK 0.15
26 |S10024 I24TM6X10 SCREW M6X10 2
27 11626004 PREAT At TAKE UP LEVER THRUST PIN 1
28 12922015 15 7 %8 PLUG 1
29 12923012 ik OIL WICK 2
30 (12903002 AR BUSH R 1
31 |12908003 % g SET SCREW COLLAR 2
32 |S10017 I25TM6EX5 SCREW M6X5 4
33 |B10002 Bk & 6004ZZNR BALL BEARING 6004ZZNR 1
34 |B04022 Ekih & 600422 BALL BEARING 600422 1
35 |S10025 24T M8X8 SCREW M8X8 2
36 12928021 5.3 SPACER 5.3 2
37 |S10025 24T M8X8 SCREW M8X8 2
38 |S04016 24T M3.5X6 SCREW M3.5X6 2
39 |W01001 Hupgl WASHER 2
40 |S05048 24T M4x10 SCREW M4X10 2
41 12923021 Tk OIL WICK 0.02
42 |4210119400  |%FATHEzh 4L NEEDLE BAR ROCKING COMPONENTS 1
43 |4210119300  |4HAT &4 NEEDLE BAR ROCKING BASE ASM 1
44 12905016 EEAT BAREAT NEEDLE BAR CRANK ROD 1
45 |12909001 I E SLIDE BLOCK SLIDER 1
46 12909008 iREEN ROCKING ROD SQUARE BLOCK 1
47 12912101 M F AU FELT SUPPORT U 1
48 12923029 ik FELT 1
49 12923028 ik FELT 2
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50 129520005 124TSM3.5 SCREW SM3.5 2
51 12912073 EEAT 2 AL ROTATE STOPPER NBAR 2
52 |S04041 124 M3.5X5 SCREW M3.5X5 1
53 |12909007 T HLLF SLIDE BLOCK ASSY 1
54 12912070 fi v HL S AR SLIDE BLOCK GUIDE PLATE 1
55 129530021 iZ%4TM3.5X8 SCREW M3.5X8 1
56 4210206600  |%lFFLEAFL NEEDLE BAR ASSY L 1
57 |4210206700  |4HFFAHR NEEDLE BAR ASSY R 1
58 12912074 M HED FELT SUPPORT D 1
59 |S04016 424 M3.5X6 SCREW M3.5X6 2
60 12923027 PlIEE FELT 1
61 |12912071 AT B br STOPPER NBAR 2
62 11727004 FEAT 1B 3 e SPRING NBAR STOPPER 2
63 12912072 P o6 SPRING COVER 1
64 |S04016 124 M3.5X6 SCREW M3.5X6 1
65 12902017 AT SRR AL NEEDLE BAR CLAMP ASSY 1
66 129530030 2% M2.6X5 SCREW M2.6X5 1
67 1901007 AR PIN COVER 1
68 11727003 BAR R SPRING RELEASE PIN 1
69 11726006 ] PIN 1
70 |12927019 B U e SPRING CLUTCH LEVER 2
71 |11726004 4 2X15.8 PIN 2X15.8 1
72 |129S3029 24T M2.6X3 SCREW M2.6X3 2
73 |12912067 S SPRING HOLDING 1
74 |11726005 4 2X17.8 PIN 2X17.8 1
75 |12912068 B SR AL CLUTCH LEVER ASSY 2
76 |11726003 44 1.5X5.8 PIN 1.5X5.8 2
77  |12912065 1kBhHL CLUTCH STOPPER L 2
78 |11727002 HEBR 1E B SPRING 2
79 |421S10035 124TM2.5x3.5 SCREW M2.5x5 2
80 |S10026 124TM3X3 SCREW M3X3 2
81 (4213400200  |&3Jek104 14 (H) NEEDLE CLAMP D 10MM RIGHT 1
82 42134002 1 923L10(47) NEEDLE CLAMP D 10MM RIGHT 1
83 421510035 124TM2.5X3.5 SCREW M2.5x3.5 1
84 |4213400100 |42k 104044 (%) NEEDLE CLAMP D 10MM LEFT 1
85 42134001 - 923L10(%) NEEDLE CLAMP D 10MM LEFT 1
86 421510035 124TM2.5X3.5 SCREW M2.5x3.5 1
87 |42117001 HLEDPX 17 #16 NEEDLE DPx17 #16 2
88 |S04031 I24TM6X16 SCREW M6X16 1
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3. T8 JI4A4/NEEDLE THREAD TRIMMER COMPONENTS

1 |42130001 AL ARI CYLINDER 1
2 42136001 25 ek ELBOW UNION 1
3 |42136001 25 sk ELBOW UNION 1
4  |401758 HELIPIFEY UPPER KNIFE BASE 1
5 |42126001 LB )i et UPPER KNIFE JOINT 1
6 |42102001 IR % HINGE SHAFT 1
7  |S10006 24T M5X6 SCREW M5X6 1
8  |42119001 T2k 5E ] NEEDLE THREAD COUNTER KNIFE 1
9  |421510001 24T M4x8 SCREW M4X8 2
10 400733 2650 7] 5 AR UPPER KNIFE GUIDE 1
11 |421S10001 24T M4x8 SCREW M4X8 2
12 |400735 LR TR UPPER KNIFE CLAMP BASE 1
13 |421510002 H24TM4x16 SCREW M4X16 2
14 |42112002 AR 52 AR UPPER KNIFE PLATE 1
15 421510001 24T M4x8 SCREW M4X8 2
16  |42113001 TEZAT CLAMP SPRING 1
17 |421S10003 24T M3x4 SCREW 1
18 |42113002 JeLk 102 SPACER 0.2 1
19 |42113003 FeLk P04 SPACER 0.4 1
20 |42113004 o2k F0.6 SPACER 0.6 1
21 42113005 a2k F0.8 SPACER 0.8 1
22 |42112003 THI 2R LA ] R UPPER THREAD TRIMMER PLATE 1
23 |421S13019 24T M4X6 SCREW M4X6 4
24 (42112004 T 2 B[] e 42 UPPER THREAD TRIMMER BASE 1
25 (101813012 24T M4x10 SCREW M4X10 2
26 42119003 ifiZk2h 7110-12 UPPER KNIFE 10-12 1
27  |42112005 G Afi B CLOTH SPREADER 1
28 |421S10001 24T M4x8 SCREW M4X8 2
29 (42128014 H WASHER 2
30 (61911001 Sl URETHANE HOSE BLACK 2
31 (42112006 i 2k 9% CLAMP PLATE 1
32 42137001 L T ATTENTION SEAL 1

X 5518, 19. 20. 214 H %A,

18. 19. 20. 21 SELECTIVE PARTS.
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4, 44 B HLHI/INEEDLE BAR REVERSAL COMPONENTS

o

e

eino| _pano o Descrpion amt
1 42112007 S IREN LEAF SPRING 1
2 S04080 IEET M4x4 SCREW M4X4 2
3 42112008 43 B IR A 3 48 LEAF SPRING PLATE 1
4 42101003 FRES R SHAFT GUIDE BASE 1
5 S05067 IZETM5x10 BOLT 2
6 42128015 HJE WASHER 2
7 42102002 IRz 4 CYLINDER SHAFT 1
8 HO05008 %8 E-RING 8 1
9 42127001 Pl e BALANCE SPRING 2
10 42136003 ARk CYLINDER KNUCKLE 1
11 |42126002 ALY CYLINDER PIN 1
12 |HO5012 EE4 RETAINING RING E4 2
13 |S05087 IEETM5X12 SCREW M5X12 4
14 142112009 VRELSC 4 REVERSAL BASE 1
15 |S05067 I2£TM5x10 BOLT 3
16 |42128001 HE SILENCER 1
17 61911001 s URETHANE HOSE BLACK 0.4
18 42136004 TRk ELBOW UNION 3
19 42130004 i AIR CYLINDER
20 |42137002 BRG] CABLE BAND
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5. RLMTLE 44/ THREAD TENSION&WIPER COMPONENTS

g

ATEE

=

B

Ref.No. Part No. # AR Description Amt.
1 [42112010 s WIPER 1
2 |42112011 L WIPER CYLINDER BASE 1
3 |421S13003 12T M4x10 BOLT 2
4 |42130005 SEL CYINDER 1
5 |42136001 LSRN ELBOW UNION 1
6 |421S3000100 |R{7HE4T STOPPER BOLT 1
7 161911001 R URETHANE HOSE BLACK 3
8 61911001 R URETHANE HOSE BLACK 3
9 1291300300 T2 R AL 13 UPPER THREAD TENSION ASSY 3 1
10 |S04028 12T M5x8 SCREW M5X8 2
11 |12912043 TG A1 TENSION PLATE ASSY 1
12 |12927008 L TENSION SPRING L 2
13 |12926010 VAR S TENSION STUD 1
14 12927010 L TENSION SPRING L 1
15 |1291300500 By GUIDE ASSY 2
16 12928012 o SPACER 1
17  |12927011 HWER TENSION SPRING R 1
18 |12903014 B COLLAR 1
19 |12908006 A7 P STOPPER SUPPORT 1
20 [N01013 12 REM3 NUT M3 1
21 |129S15006 I24£TM3.5 SCREW M3.5 1
22 |129S11008 e g SPRING GUIDE SET SCREW 1
23 [12913006 LERE ADUJUSTING THUMB 1
24 |129S15006 124£TM3.5 SCREW M3.5 1
25 [12903015 B COLLAR 1
26 [129S30018 LIRS TENSION NUT 1
27 |12912044 S RS B STOPPER 1
28 [129S17004 I24£TM3.5X6 SCREW M3.5X6 1
29 (12912084 SEAIIZETM3.5 NUT WHIRLSTOP M3.5 1
30 [12912045 PR LB STOPPER 1
31 [129S30026 12%£TM3.5X5 SCREW M3.5X5 1
32 [12913007 e as DISC TENSION 4
33 (12913008 e LR R TENSION DISC PRESSER 2
34 12911008 S e WASHER 2
35 [129S30019 I RIE b TENSION NUT 2
36 [12928013 AN By THREAD GUIDE DISC 4
37 |12927012 AN LB A PRETENSION SPRING A 2
38 [129S30012 e L W) TENSION NUT 2
39 [12913009 FALRAR TENSION RELEADE PLATE 1
40 |S09049 IZ2£TM5X5 SCREW M5X5 1
41 |12927013 P2k 35 TRELEADW SRPING 1
42 129530020 BHATIZ4TM3.5 SHOULDER SCREW M3.5 2
43 12926011 FALRAEL TENSION RELEASE PIN L 1
44 12926012 FALRHER TENSION RELEASE PIN R 1
45 12912046 £S5 MU THREAD GUIDE U 1
46 129517004 I24£TM3.5X6 SCREW M3.5X6 2
47 12912047 RIES THREAD QUANTITY ADJUST 1
48 129530027 IZ£TM3X6 SCREW M3X6 1
49 (12911022 % CAP 1
50 |42112012 Fa LRSS0 48 THREAD TENSION CYLINDER BRACKET 1
51 |421S13003 24T M4x10 BOLT 2
52 |42130006 S ET AIR CYLINDER 1
53 12902011 T 225l BAR TENSION RELEASE 1
54 |42136001 e s ELBOW UNION 1
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6. JRZEI44H /L OWER THREAD COMPONENTS

1 |42112013 TR LR BTk S 48 LOWER KNIFE BASE L 1
2 421513059 24T M5x20 BOLT 4
3

4 |42119007 JRLRET ] LOWER KNIFE 2
5 401755 WERE IR B B KNIFE LINK ARM 2
6 421514003 AT SCREW 2
7  |42112014 ViPABEE Lis KNIFE PRESSER BASE 2
8 413513003 24T M4x6 SCREW M4X6 4
9 |42128014 B[ WASHER 4
10 400748 IR bR LOWER KNIFE LINK 2
11 |421S20001 B RHEAT HINGE SCREW 2
12 |42136006 YRRk CYLINDER JOINT 2
13 |42102004 paz el LINK PIN 2
14 |H03018 il FH v R P 4 SNAP RING 4
15 |42130007 AL AIR CYLINDER 2
16  |42136007 25 sk HOSE ELBOW 4
17 |40736036 YRS Rk QUICK COUPLING 2
18 61911001 5k URETHANE HOSE BLACK 6
19 |42112016 Hi R B2 5 2 LOWER KNIFE BASE R 1
20 |400922 22 ] 5 B FIXED BLOCK 2
21 421513028 H24TM5x14 SCREW M5x14 4

16
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7. HJJMF/ICENTER KNIFE COMPONENTS

NEES

o

e

Rjﬁo. Part No. R Description Amt.
1 42133001 o TJELAL MOTOR 1
2 |s05087 24T M5x12 SCREW M5X10 4
3 |42101005 H RS MOTOR BASE 1
4 |S05028 I24TM6x14 SCREW M6X14 2
5 |42126004 EALAL DOWEL PIN 1 1
6 |42126003 ENLAY2 DOWEL PIN 2 1
7 |42110001 s o KNIFE MOTOR CAM 1
8  [421514005 24T M4x6 SCREW M4X6.5 2
9  |42124001 Hif BEARING 1
10 |H03034 B R R 16 RETAINING RING 16 1
11 |42130008 H )AL CENTER KNIFE AIR CYLINDER 1
12 42102057 SRR R CYLINDER BALL JOINT1 1
13 |42102058 SRR L2 CYLINDER BALL JOINT2 1
14 |42127013 UL CONNECTING SPRING 1
15 |42136007 5k HOSE ELBOW 1
16 |40736048 3k ELBOW UNION 1
17 (61911001 i URETHANE HOSE BLACK 2
18 |S05048 24T M4x10 SCREW M4X10 1
19 |42130105 IR THROTTLE VALVE 1
20 |421S14005 24T M4X6 SCREW M4X6 1
21 42137029 Hh ] L 45 AR R WARM 1
22 421510005 24T M3x0.5x6 SCREW M3X0.5X6 2
23 400923 fif A S PR AR BEARING PLATE 1
24 421510010 I25TM5X8 SCREW M5x8 4
25 |B10015 fify K BEARING 1
26 42108001 4Pl THRUST COLLAR 1
27 421510037 24T SM11/64x40X3.5 SCREW SM11/64x40X3.5 2
28 42103020 (EE PIPE SHROUD 1
29 42104003 HR 7] IR B KNIFE BAR CLAMP 1
30 |42119008 7] KNIFE RIGHT 1
31 |42109001 Y SLIDE BLOCK 1
32 |421S10007 124711/64-40X8 SCREW 11/64-40X8 1
33 |42128017 H4PE4.8X8.4X0.8 WASHER 4.8X8.4X0.8 1
34 42109002 B SLIDE BLOCK GUIDE 1
35 421421514005 |#24TM5x12 SCREW.M5X12. 2
36 42102006 Hh )4 KNIFE BAR 1
37 |S01003 24T M4x12 SCREW M4X12 1
38 |42103004 ML KNIFE BAR BUSHING 1
39 42104004 HTI S SEA KNIFE BASE A 1
40 |S01003 24T M4x12 SCREW M4Xx12 1
41 |42101006 W) 4B KNIFE BASE B 1
42 |42122045 s o FLZE RUBBER PLUG 1
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8. THiZAM/LOWER SHAFT COMPONETS

)

AR

o

e

Ref.No. Part No. # Description Amt.
1 12903011 FERIE PR L ROTARY HOOK BASE BUSH L 1
2 12923023 ik FELT 1
3 12903012 FERIE PR ER ROTARY HOOK BASE BUSH R 1
4 112923023 ik FELT 1
5 (4211000500 T HDGHE 4L SENSOR SLIT ASM 1
6 42102055 T #h LOWER SHAFT 1
7 |421S14005 IRETMAX6 SCREW M4X6 2
8 B10002 BRI 7K 6004ZZNR BALL BEARING 6004ZZNR 1
9 (12903013 hAE BALL BEARING BUSH 1
10 |S10020 IRETM6x10 SCREW M6X10 1
11 |42101114 FE LR MOTOR BASE 1
12 |421S13057 IRETM8X30 SCREW M8X30 2
13 |W01010 #HE M8 WASHER M8 2
14 |B10009 BRH K 6204ZZNR BALL BEARING 6204ZZNR 1
15 |12935004 [A2b 5 DA TIMING PULLEY ASSY D 1
16 |S10020 IRETM6EX10 SCREW M6X10 1
17 |4213007800 JiFRAIE] COUPLING 1
18 |421S14024 IRETMBEX15 SCREW M6X15 4
19 |42133007 AR LB AC SERVO MOTOR 1

20 |421S13059 IEETM5x20 BOLT M5x20 4
21 |w02011 HEREME SPRING WASHER M8 2
22 |42112248 5 R AR [ 5 R SENSOR FIXING SEAT 1
23 |40330010 e AL R 2% PHOTO SENSOR 1
24 |S05094 IZETM3X8 SCREW M3X8 1
25 |S09017 IZETM6X10 SCREW M6X10 1
26 |S10023 IEETM6X10 SCREW M6X10 1

20




21



9. AJRRHEM/HOOK DRIVING SHAFT LEFT COMPONENTS

)

NEES

o

e

Ref.No. Part No. # Description Amt.
1 42101115 SRR HR LAGE HOOK SHAFT BASE L 1
2 11629004 13 RETAINING RING 1
3 (11803001 JErR b THE HOOK SHAFT SLEEVE 1
4 111624004 TREHA NEEDLE BRARING 1
5 (12928005 1) 248 1.0MM THRUST RING T=1.0MM 1
6 (12905303 Iy TR OPENER LINK 1
7  [1291801600 AR LA ROTARY HOOK ASSY 1
8 (12902009 I3 LR T SHAFT OLINK 1
9 (12903008 e FED ROTARY HOOK SHAFT BUSH 1
10 |12925004 INIES PINION GEAR 1
11 |42137002 gRHLAy CABLE BAND 10
12 |S08005 IRETM6 SCREW M6 3
13 |42128023 P8 M6 WASHER M6 1
14 |S05084 IEETMBEX25 SCREW M6X25 1
15 |S09033 HEETMBEX6 SCREW M6X6 2
16 |42118002 KR ASSY BOBBIN 1
17 |42130079 A REFLECTION SHEET 1
18 |S12003 HEETMEX7 SCREW M6X7 1
19 |12925003 Kikke SPIRAL GEAR 1
20 |12928010 A JE SPECER 1
21 |12912024 THE R F25 A S L ROTARY HOOK BASE COVER L 1
22 |S04037 IEETM3X6 SCREW M3X6 4
23 |N0O1004 I REMS5 NUT M5 1
24 42118001 Voo ASSY BOBBIN CASE 1
25 |12926009 7> SRR OLEVER SHAFT 1
26 |12923018 Tk WICK 0.1
27 129513003 IZETSM3.57X8 SCREW SM3.57X8 1
28 |11612014 Pag i) OPENER 1
29 |12905304 o T OPENER LEVER 1
30 [129S11003 RETM6X25 SCREW M6X25 1
31 |42128023 #HE M6 WASHER M6 1
32 |12903009 BEEA PINCH SLEEVE A 1
33 |12903010 BB PINCH SLEEVE B 1
34 |421S13012 IRETM4Ax10 SCREW 2
35 (12923016 NIk FELT 1
36 (12912027 iiEe FELT SUPPORT 1
37 42112231 Jr BN NIPPER SPRING L 1
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10. AERAM/HOOK DRIVING SHAFT RIGHT COMPONENTS

)

AFMS Part

o=

e

Ref.No. No. # Description Amt.
1 42101116 FiRZE LAGE HOOK SHAFT BASE R 1
2 11629004 13 RETAINING RING 1
3 11803001 i AR THE HOOK SHAFT SLEEVE 1
4 111624004 TREHA NEEDLE BRARING 1
5 (12928005 1) H4 8 1.0MM THRUST RING T=1.0MM 1
6 (12905303 I TR OPENER LINK 1
7 1291801600 AR LA ROTARY HOOK ASSY 1
8 (12902009 I3 LR TR SHAFT OLINK 1
9 (12903008 e FED ROTARY HOOK SHAFT BUSH 1
10 |12925004 NS PINION GEAR 1
11 |42137002 EEEi I i CABLE BAND 10
12 |S08005 IRETM6 SCREW M6 3
13 |42128023 #PE M6 WASHER M6 1
14 |S05084 IRETMBEX25 SCREW M6X25 1
15 |S09033 IEETMBEX6 SCREW M6X6 2
16 |42118002 KR ASSY BOBBIN 1
17 |42130079 A REFLECTION SHEET 1
18 |S12003 HRETMEX7 SCREW M6X7 1
19 |12925003 Kik#e SPIRAL GEAR 1

20 |12928010 HJE SPECER 1
21 |12912028 WEM L TER ROTARY HOOK BASE COVER R 1
22 |S04037 B2ETM3X6 SCREW M3X6 4
23 |N01004 B2 EEMS NUT M5 1
24 142118001 Vol ASSY BOBBIN CASE 1
25 |12926009 7> SR b OLEVER SHAFT 1
26 |12923018 Tk WICK 0.1
27 |129S13003 I2ETSM3.57X8 SCREW SM3.57X8 1
28 |11612014 Pax i) OPENER 1
29 |12905304 oy T OPENER LEVER 1
30 (129511003 BRETM6X25 SCREW M6X25 1
31 |42128023 #pE M6 WASHER M6 1
32 |12903009 BEEA PINCH SLEEVE A 1
33 |12903010 EEB PINCH SLEEVE B 1
34 |421S13012 IRETM4Ax10 SCREW 2
35 [12923016 ik FELT 1
36 (12912027 MiiEe Y FELT SUPPORT 1
37 42112232 R H NIPPER SPRING R 1
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11. JELHWNAHH/BOBBIN THREAD DETECTING COMPONENTS

eino| _pano ¥ Descrpion amt
1 42112019 Ve FIBER BRACKET L 1
2 421513012 IZETM4x10 SCREW 4
3 42112020 Y4B FIBER BRACKET B 2
4 421513013 I2£TM2.5x5 SCREW M2.5X5 2
5 42112021 THRC FIBER BRACKET 2
6 42130025 R R IR FLAP SENSOR N ASM 2
7 421510011 IEETM2x12 SCREW M2X12 4
8 42136010 gk CONNECTOR 2
9 61911001 HE URETHANE HOSE BLACK 6
11  |40736036 YR QUICK COUPLING 1
12 142112022 AL RS R FIBER BRACKET SPACER 2
13 42128018 HEM2 WASHER M2 4
14 142112237 VB RS FIBER BRACKET R 1
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12. W&t MiZE 44/ THREAD DETECTING COMPONENTS

o

e

1 |42112023 o 2 4 DETECTING BASE 1
2 421513012 24T M4x10 SCREW 2
3 |42128003 H DETECTING SPACER 4
4 (42112024 FRE SR SENSOR BASE 2
5 |42112025 e 2 ] 2 JR SENSOR GARDE 2
6 421513038 24T M3x6 SCREW M3X6 4
7 42113006 LRI AR DETECTING BAR GUIDE 2
8 421510003 24T M3x4 SCREW 4
9  |42113007 7 i R DETECTING BAR L 1
10 42113008 Tt i3 DETECTING BAR R 1
11 |42130012 W7 2 ek THREAD CHECK SENSOR ASM 1
12 |42130012 W 2 1 ek THREAD CHECK SENSOR ASM 1
13 |421513015 #24TM2.5x8 SCREW M2.5X8 2
14 |42128019 B M3 WASHER M3 4
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13, fEymiEIE3EE /Lubrication COMPONENTS

=] = =) ot =i
1 |12911004 THEELH 1F OIL TANK ASSY 1
2 |129S30009 M 8.6 OIL FEEDING PIPE 8.6 4
3 |12936002 Rk OIL TERMINAL 1
4 12921006 4t Je el X135 OIL TUBE,L=135 2
5 12923009 s FELT 4
6 12912334 2k CLIP 4
7 (12912038 A I TUBE CLIP 4
8 |S04028 IRETM5%8 SCREW M5X8 1
9 |12922001 4R %£12.5 RUBBER CAP 12.5 4
10 [12923010 s ROTARY HOOK SHAFT FELT 2
11 |1292301100 s FELT ASSY 1
12 |12912035 I R 2 FELT SUPPORT 1
13 |11211005 1.2k 921.9%80 FASTENING BAND 1.9X80 3
14 |12921005 X280 TUBEX280 1
15 |12923019 W4k 6x6X410 WICK 6X6X410 1
16 [12912065 e TUBE SUPPORT 1
17 |S04029 IETM5X12 SCREW M5X12 1
18 [S05079 12 HEM8x12 BOLT SOCKET M8X12 1
19  |41222006 14 R %8 RUBBER CAP 8 2
20 12922013 O [EP38 O RING P38 1
21 (12921003 4t )8 el g X210 OIL TUBEX210 1
22 |12923019 £k X400 WICKX400 1
23 |12912038 e TUBE CLIP 3
24 129530016 W42 (5 2 fEl)M5x 10DB SCREW PAN (S/P WASHER)M5X10 2
25 |12901007 SEIAL OIL BLOCK L 1
26 |129S20004 R R OIL ADJUSTING SCREW 2
27 001004 O [EP4 ORING P4 2
28 12922007 W 38 RUBBER PACKING 2
29 12922008 WERR R ROTARY HOOK SHAFT FELT 2
30 (12923012 s OIL WICK 2
31 [12922009 5 %4.2 RUBBER CAP 4.2 2
32 [12911005 Bl b o e SUBTANK ASSY 1
33 12936004 I OIL FEEDING PIPE 1
34 12922010 IRE 3 VALVE PACKING 1
35 [12901008 IR OIL BLOCK R 1
36 |129S30017 IR (riv #4 P8 )M4x8DA SCREW PAN (S/P WASHER)M4X8 2
37 |12912036 Al 2 SR EA SUBTANK SETTING PLATE A 1
38 12912037 Al 2 S 488 SUBTANK SETTING PLATE B 1
39 |S04033 25T M6x8 SCREW PAN M6X8 2
40 [12921003 4t Je il X242 OIL TUBEX242 1
41 12936003 T 3.8 OIL FEEDING PIPE 3.8 4
42 12911006 T [ s e TUBE SUPPORT 1
43 [12928011 ER G DI ROTARY HOOK BASE D PACKING 2
44 |S04039 124TM4Ax16 SCREW PAN M4X16 5
56 (12922012 ik OIL CAP 1
57 |12923030 s FELT 2
60 [12922008 AR b ROTARY HOOK SHAFT FELT 2
61 [12926013 % RUBBER PRESSER 2
62 12927020 e TUBE CLIP 4
63 (12922016 14 %£6.3 RUBBER CAP 6.3 2
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14, {31424 4/BACK TUCK COMPONENTS

AR

o=

e

Rjﬁo. Part No. R Description Amt.
1 42133002 33t B MARKING LIGHT MOTOR 1
2 |421S11001 I24TM3X12 SCREW M3X12 4
3 |42101008 [EELVIN PULSE MOTOR BASE 1
4 |S05087 24T M5x12 SCREW M5X12 2
5 |42101009 [EEEDIRPSiaad BACK TACK BEARING PLATE 1
6 |421S10012 I25TMAX12 SCREW M4X12 4
7 |42124003 LV BEARING 1
8  [42128020 H4F5.1x7.5x0.5 WASHER 5.1X7.5X0.5 2
9 |42126003 ENLAY2 DOWEL PIN 2 1
10 |42126004 EALAYL DOWEL PIN 1 1
11 |42110002 TR 2 BACK TUCK CAM 1
12 421514005 I25TM4AX6 SCREW M4X6 2
13 |42105005 FEFT BACK TUCK LINK 1
14 |42124004 fif BEARING 1
15 |400732 PR KT BACK FEED ARM 1
16 |42128014 Hupgl WASHER 4
17 |S05094 I24TM3X8 SCREW M3X8 1
18 |S09042 24T M3x4 SCREW M3X4 2
19 |42102011 HEPEHID DRIVING PIN D 1
20 |S10006 24T M5x6 SCREW M5X6 2
21 |S05028 I24TM6x14 SCREW M6X14 1
22 40330010 St LAY PHOTO SENSOR 1
23 42112026 e o SR SR 2 B AR PHOTO SENSOR PLATE 1
24 421510014 I25TMAX6 SCREW M4X6 2
25 4211000300 S LA SENSOR SLIT ASM 1
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15. HIEFMEHRKAH/MECHANISM COMPILATION FRAME &COVER COMPONENTS(1)

NEES

o

e

Rjﬁo. Part No. R Description Amt.
1 |301787 Bl FRAME 1
2 |40711013 14 Ji 28 CAP 10
3 |42122004 KAG I %€ CAP LARGE
4 |42132001 Je CASTER
5 |42132002 AR v S R ADJUST BOLT 4
6 |42132003 EIR MAIN TABLE 1
7 |421S30002 KHIZ4T4.5x16 WOOD SCREW D=4.5X16 14
8 42132004 et Ak BOX PLATE 1
9 |421510013 I24TM5X8 SCREW M5X8 4
10 |42122005 AT BOX PLATE RUBBER 1
11 |42112027 EREN SR MAIN SWITCH BRACKET 1
12 |421S13017 24T M5x10 BOLT 2
13 [421S10014 I24TM4AX6 SCREW M4X6 2
14 421513018 24T M8x20 SCREW M8X20 3
15 |61807032 T B SPACER 8
16 |421S11003 124TM3X8 SCREW M3X8 8
17 (61910021 2Bk CABLE CLAMP 7
18 |S05115 24T M4X6 BOLT 7
19 |42112028 e INT COVER 1
20 |421S11003 I 42 M3X8 SCREW M3X8 4
21 61910013 e BUSHING L 0.13
22 42112029 ¥R SUB TABLE 1
23 42128015 Hupgl WASHER 8
24 421517001 I25TMAX12 SCREW M4X12 1
25 42128015 Hupgl WASHER 4
27 |S05067 24T M5x10 BOLT 4
28 42112030 R LR FE AR STACKER FLAT PLATE 1
29 |421S13017 24T M5x10 BOLT 4
30 |4211203100 T B E A A PIVOT PLATE 2
31 |421S10015 I25TM3X8 SCREW M3X8 4
32 42126006 A POSITION PIN 2
33 4213001500 Tk AL MAGNET 4
34 421530004 KI24T3.8x13 WOOD SCREW D=3.8X13 4
35 421510015 I24TM3X8 SCREW M3X8 2
36 42130016 Tk BU MAGNET 2
37 421530005 KIZ4T3.5x16 WOOD SCREW D=3.5X16 2
38 (42101010 W ENIR E e C PIVOT PLATE C 2
39 |421S30006 KIZET2.7x13 WOOD SCREW D=2.7X13 1
40 42126007 T BT P POSITION BOSS 2
41  |421S17002 I25TM4X8 SCREW M4X8 2
42 42112032 KBNS R GAS SPRING BRACKET 1
43 |S05028 24T M6x14 SCREW M6X14 2
44 42128023 B M6 WASHER M6 2
45 42112033 A, B TR R S 2B GAS SPRING BRACKET 1
46 |421S13022 I24TM8X16 BOLT M8X16 3
47 |W01010 HEMS WASHER M8 3
48 42127002 B GAS SPRING A 1
49 |421S20006 B AIHEET SHOULDER SCREW 2
50 |N01004 2 EEMS NUT M5 2
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51 |407S16008 T8 A BEM5 NUT M5 4
52 [421S3000700 |HL3kPRALERKELH1E STOPPER BOLT 2
53 |42126008 Bk A HEAD GUIDE PIN 1
54 |N01008 2 EEM8 NUT M8 1
55 |w01010 M8 WASHER M8 1
56 42112034 B SR CLIP BRACKET 1
57 |421S13003 IZETM4x8 SCREW M4x8 2
58 42112035 B S R CLIP BRACKET 1
59 42131001 Bk CATCH CLIP 1
60 |421S10016 A SCREW 4
61 |400924 WA S SUCTION BOX 1
62 42112036 G XA S 28 () SUCTION BOX BRACKET R 2
63 |421S30008 W RS 5 1R T A SUCTION BOX ADJUST BOLT 4
64 |S05004 I2ETM5X14 HEXAGONAL-HOLE BOLT M5X14 8
65 |S05083 IZETM5X30 SCREW M5X30 8
66 |NO1004 EMS NUT M5 12
67 4211203700 WHBIR8 -14 SEWNING TABLE UNIT 8 -14 1
68 4211203800 3 16-20 SEWNING TABLE UNIT 16-20 1
71 |421S13017 IE£TM5x10 BOLT 2
72 |42112039 A A ST SUCTION SUPPORT PLATE 1
73 |421S17002 IZETM4X8 SCREW M4X8 2
74 |N0O1003 EEM16 NUT M16 4
75 |42112238 g XA SR () SUCTION BOX BRACKET L 2
76 |W01014 HpEM16 WASHER M16
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16. HLEEFN &R A 4(2) IMECHANISM COMPILATION FRAME &COVER COMPONENTS(2)

)

NEES

o

e

Ref.No. Part No. R Description Amt.
1 42112040 W3k S FEAT ROCK BAR 1
2 |421S20007 B HEET SHOULDER SCREW 1
3 |42128025 B 10.2x18x1 WASHER 10.2X18X1 1
4 |42128025 4P 10.2x18x1 WASHER 10.2X18X1 1
5 |42128027 W48 10.5x14.5%0.3 WAVED WASHER 10.5X14.5X0.3 2
6 |42112041 B3k S FEFF IR ROCK BAR SUPPORT PLATE 1
7 |S05067 24T M5x10 BOLT 2
8 |S05067 24T M5x10 BOLT 1
9 (301833 ) B KNIFE SHELL1 1
10 (301834 Hh) B2 KNIFE SHELL2 1
11 |421S14005 I25TMAX6 SCREW M4X6 1
12 421510022 I25TM4AX6 SCREW M4X6 9
13 400926 SUETFFERR SWITCH ASM. 1
14 42112042 RER AT MOTOR COVER 1
15 |40736034 IR k4 UNION 1
16 |40736035 RS S H:3k6 UNION 4
17 |42136017 %36 PLUG 2
40 |400925 [ 2o s Bl NEE SWITCH BASE 1 2
41 |421S10019 I24TM5X14 SCREW M5X14 4
42 |421S10009 I24TM5X16 SCREW M5X16 6
43 42102012 i Bl SWITCH SHAFT 1
44 140730002 JHIBE T G NEE SWITCH ASSY 1
45 |4213001800 K E s SWITCH ASM. 1
46 |421S13003 24T M4x10 BOLT 2
47 |421S30012 HEM12 EYE BOLT M12 4
48 |400734 PSR e B 2 NEE SWITCH BASE 2 1
51 |61910018 2R3k CABLE CLAMP 3
52 61910019 2R3k CABLE CLAMP 5
53 61910020 2R3k CABLE CLAMP 6
54 61910021 2R3k CABLE CLAMP 6
55 61910022 2R3k CABLE CLAMP 1
56 |421S11008 I24TM4X10 SCREW M4X10 21
57 42137002 YR CABLE BAND 3
58 |42137002 YR CABLE BAND 40
59 42137002 YR CABLE BAND 20
60 |42137014 ARy GRAVITY SEAL 2
61 |301980 o] EEAR ARM COVER 1
62 |421S11009 I25TMAX6 SCREW M4X6 3
63 |421S30014 TE L IEET SPACER 3

38




39


jack
打字机文本
39

jack
打字机文本

jack
打字机文本

jack
打字机文本

jack
打字机文本


17. BIBEFF L4 4/PEDAL SWITCH COMPONETS

AR

o

e

Rjﬁo. Part No. R Description Amt.
1 |808095 D i LA PEDAL SENSOR B ASM. 1
2 |4213203600 K BER 44 PEDAL ASM 1
3 |42128032 B4 4.8x11.5x2 WASHER 4.8X11.5X2 3
4 142102014 B AR PEDAL SHAFT 1
5 |42103006 [ TRES PEDAL BUSHING 2
6 |42112054 B b S 48 PEDAL SHAFT BRACKET 2
7 |421S12002 I25TMEX12 BOLT M6X12 2
8  |42128015 Hupgl WASHER 2
9  |421S30027 iz SCREW 5
10 |30122029 SRR R SR RUBBER LEGS RUBBER STUD 5
11 |421S13017 24T M5x10 BOLT 2
12 42112051 B S FE AR PEDAL STAY 1
13 |421S13018 24T M8x20 SCREW M8X20 2
14 42112050 WA RIS 22 254 PEDAL STAY 1
15 [N01009 IEEM10 NUT M10 1
16 |42102013 e PLUNGER 1
17 |421S13012 24T M4x10 SCREW 2
18 |421S12001 A2 HM8x20 WASHER HEXAGONAL BOLT 2
19 |W01010 HEMS WASHER M8 2
20 |N01008 2 EEM8 NUT M8 2
21 42112049 B 1R PEDAL LEVER SPPORT GUIDE 1
22 42131002 N CONNECTING ROD ASM. 1
23 421513012 24T M4x10 SCREW 3
24 42112047 PR 2 R PEDAL BASE 1
25 421513017 24T M5x10 BOLT 4
26 4211204800 PRI S B4 A PEDAL LEVER BRACKET 1
27 |S05087 24T M5x12 SCREW M5X12 2
28 |42127014 AR SPRING 1
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18. #4 T4 #4(T5878-68B % ) /CORNER KNIFE COMPONENTS (FOR T5878-68B)

)

AR

o

e

Ref.No. Part No. # Description Amt.
1 42112251 BB SLIDE BASE 1
2 [421S13028 2£TM5x14 SCREW M5x14 2
3 [42112252 BN HA SLIDE BRACKET A 1
4 142112253 WEIXHC SLIDE BRACKET C 1
5 |NO1010 BEEEM12 NUT M12 2
6 (42137028 [o3ey TN CAUTION LABET(25) 1
7 421513017 IEETM5x10 BOLT 2
8 (421513028 IRETM5x14 SCREW M5x14 2
9 (42112254 [E 52 W UNIT FIXED BKT 1
10 |421S13003 I2ETM4Ax10 BOLT 2
11 |42112255 WEIXHB SLIDE BRACKET B 1
12 |421S13028 IRETM5x14 SCREW M5x14 2
13 |42123003 P CUSHION 4
14 |42130019 [T MAGNET CATCH 2
15 |421S13053 HEETM3x6 BOLT 4
16 |4210900600 bEga SLIDE RAIL 2
17 |42112060 £ 74 i CORNER KNIFE UNIT COVER 1
18 |421S13008 IRETMAx4 SCREW 13
19 |42112256 R, ) 2 2 A FRAME BRACKET 1
20 (421513018 IEETM8X20 SCREW M8X20 2
21 |42131004 BB TOGGLE CLAMP 1
22 |S05119 IEETMAX18 SCREW M4X18 1
23 |NO1001 EEEM4 NUT M4 2
24 421513019 IZETMAX6 BOLT 4
25 |42112074 SR GUIDE PLATE 1
26 (421513027 IRETM5x12 BOLT 2
27 |42128036 T8 WASHER 2
28 |42112257 GETFRTR OPEN SENSOR BRACKET 1
29 (1143002300 A TR HEAD DETECT SWITCH ASM 1
30 |421S13003 WRETH HAMAX8 BOLT 3
31 |S05035 RETM5X25 HEXAGONAL-HOLE BOLT 2
32 |NO1004 2 REM5 NUT M5 2
33 |42127006 S ZE SPRING PLUNGER 1
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19, 53z H4/AIR EQUIPMENT COMPONETS

AR

o

Rjﬁo. Part No. # Description Ar’i
1 42112235 AR MANIFOLD VALVE BASE 1
2 S05033 BRETM6X12 BOLT 3
3 4213009300 F T 1 4EL A MANIFOLD ASSY 1
4 4213009400 F T 1 4EL A MANIFOLD VALVE ASSY 1
5 62800016 FH 2k AIR SORENOID VALVE CORD 1
6 421510036 BETM4AX25 SCREW M4X35 4
7 4213008800 UR/iE FILTER REGULATER ASM. 1
8 421513017 B2£TM5x10 BOLT 2
9 42136018 NIk TRIPLE BRANCH UNIVERSAL ELBOW 1
10 42136024 L STRAIGHT UNION 1
11 |42130102 St AIR GUN 1
12 140736018 SEREEL HALF UNION 6XPT1/4 1
13 |42130103 IR E COIL TUBE 1
14 142130087 A SHUTTLE VALVE 1
15 42121004 HAIR(N) INSERT RING 4
16 |42137002 ZPFLAT CABLE BAND 20
17 |40730090 W R AIR REGULATOR 1
18 42136001 sk ELBOW UNION 2
19 42136015 Yk Y UNION 3
20 |42121004 AR (N) INSERT RING 2
21 |42112236 EATECAT S 38 PLUG BRACKET 1
22 |421S11008 IRETM4X10 SCREW M4X10 3
23 |42136016 WIS S k6 UNION 1
24 |42136017 1#%3%6 PLUG 2
25 61911001 S URETHANE HOSE BLACK 50
26 |61911002 e TUBE HOSE BLUE 50
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20, FHIKAH/CLAMP FOOT COMPONENTS

NEES

o

e

Rjﬁo. Part No. # Description Amt.
1 42133004 JE BT BIG PRESSER MOTOR 1
2 421513059 B2£TM5x20 BOLT M5x20 4
3 42111008 LRI S CLAMP FOOT COVER 1
4 301979 i iR CLAMP FOOT PLATE 1
5 421510021 2£TM8X10 SCREW M8X10 6
6 303878 & TR CLAMP FOOT PLATE 1
7 421510022 £TM4X6 SCREW M4X6 10
8 42131003 ' CABLE BEARER 1
9 421517003 2£TM3X6 SCREW M3X6 8
10 61910018 243 CABLE CLAMP 5
11 |421S11008 BETM4X10 SCREW M4X10 5
12 161910019 &3 CABLE CLAMP 4
13 |421S11008 4TM4X10 SCREW M4X10 4
14 161910020 243 CABLE CLAMP 2
15 421511008 B£TM4X10 SCREW M4X10 2
16 61910021 243 CABLE CLAMP 1
17 421511008 £TM4X10 SCREW M4X10 1
18 61910022 243 CABLE CLAMP 1
19 421511008 IEETM4X10 SCREW M4X10 1
20 |42137002 LA CABLE BAND 20
21 |42130113 VHER FLAL A L 25 e e 2 ENCODER TRANSIT LINE 1
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21. fTJIHAEICORNER KNIFE COMPONENTS

R?f.ﬁo. Z\Ej#,\i ' Part % Description An%
1 (42112058 Tk 2 2 S B MAGNET PLATE A 1
2 |42112059 Wk 2530 5B MAGNET PLATE B 1
3 [421517003 I24TM3X6 SCREW M3X6 4
4 |42130019 L MAGNET CATCH 2
5 |421S11004 I24TM3X5 SCREW M3X5 4
6 |42128034 H4[E3.7X8X0.3 WASHER 3.7X8X0.3 2
7  |301984 £ IR AR CORNER KNIFE UNIT COVER 1
8 42112061 HEFERRA COVER PLATE A 1
9 |421513026 24T M4x6 SCREW 2
10 (42112062 TR B COVER PLATE B 1
11 |421S13026 24T M4x6 SCREW 4
12 (42112063 LM 3R SLIDE RAIL BASE L 1
13 |42112064 VR R SLIDE RAIL BASE R 1
14  |421S13027 24T M5x12 BOLT 6
15 |421S12003 FRALIZEETM5EX16 STOPPER BOLT 1
16 |42112065 JECAR BASE PLATE 1
17 |421S13017 24T M5x10 BOLT 2
18 4210900600 YL SLIDE RAIL 2
19 |421513026 24T M4x6 SCREW 11
20 |421S13008 24T Max4 SCREW 3
21 42112066 i B 4R SLIDE BRACKET L 1
22 |421S13028 24T M5x14 SCREW M5x14 3
23  |42128035 HE4.3x12x1 PLAIN WASHER 4.3X12X1 2
24 (42112067 FivgEh 4 SLIDE BRACKET R 1
25 [421S13029 I24TM6x12 SCREW 2
26 42112068 FP4HR STOPPER PLATE R 1
27 421513003 24T M4x10 BOLT 2
28 42112069 T AR STOPPER PLATE L 1
29 |421S13028 I2£TM5x14 SCREW M5x14 2
30 |42112070 B R 22 R FRAME BRACKET 1
31 |421S13022 I2£TM8X16 BOLT M8X16 2
32 |42112071 TS OPEN SENSOR BKT 1
33 1143002300 A TFEALE HEAD DETECT SWITCH ASM 1
34 421513003 24T M4x10 BOLT 5
35 42112073 ik PLUG BRACKET 1
36 (42127006 AL 2 SPRING PLUNGER 1
37 |N01010 IEREM12 NUT M12 2
38 |42112074 iR GUIDE PLATE 1
39 |421S13027 I2£TM5x12 BOLT 2
40 42128036 E WASHER 2
41 |S05035 I2ETM5X25 HEXAGONAL-HOLE BOLT 2
42 |N01004 M5 NUT M5 2
43 (42131004 B TOGGLE CLAMP 1
44 |421S13019 24T M4x6 BOLT 4
45 |W01010 1B M8 WASHER M8 2
46 |421S13031 24T M4x10 SCREW 2
47 |421S16001 ik ROLL 2
48 |S05077 24T M4x18 SCREW M4X18 1
49 |421S11008 I2£TM4X10 SCREW M4X10 1
50 |61910021 2k 5k CABLE CLAMP 1
51 |N01001 12 5EM4 NUT M4 2

48




49



22. WA E/BINDER COMPONENTS

AT

o

e

Rjﬁo. Part No. # Description Amt.
1 4213007300 JEHR SENSOR ASM 1
2 421511002 2£TM3X10 SCREW M3X 10 2
3 421S30004 ABZE]3.8x13 WOOD SCREW D=3.8X13 2
4 42112075 AL 3% [ 2 AR SENSOR PLATE 1
5 S05067 B2£TM5x10 BOLT 2
6 61801002 WENFF K SS-01 BINDER OPEN SWITCH ASM 1
7 421513033 ETM2X8 SCREW M2X8 2
8 42137002 ZPFLAT CABLE BAND 1
9 42137002 ZPFLAT CABLE BAND 2
10 61910019 243 CABLE CLAMP 1
11 |421S11008 BETM4X10 SCREW M4X10 1
12 161910028 B R SPIRAL TUBE 0.35
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23, 4TI (T5878-68B% fl])/CORNER KNIFE UNIT(FOR T5878-68B)

)

AR

o

e

Ref.No. Part No. # Description Amt.
1 |400915 AN BASE 2
2 |42102059 v SLIDE SHAFT 2
3 [S09008 TRETM5X5 SCREW M5X6 4
4 1400916 1 TIRERR BASE A 1
5 [S05129 HRETM5x16 BOLT 4
6 [400947 TE LA PIN 10X33 1
7 |42112116 [l 2 B FIXED PLATE 1
8 (421513017 IRETM5x10 BOLT 2
9 (42112258 A% B 3% S 4 SENSOR BRACKET 1
10 |421S13012 I2ETM4Ax10 SCREW 2
11 |40330010 e AL R 2% PHOTO SENSOR 1
12 |421S10015 IEETM3X8 SCREW M3X8 1
13 |4210802000 B A THRUST COLLAR ASM. 2
14 |42108020 418 THRUST COLLAR 1
15 |S09008 HEETM5X5 SCREW M5X6 2
16 |42133006 sAER I CORNER KNIFE MOTOR 1
17 |421S13012 I2ETM4Ax10 SCREW M4X10 4
18 |42124017 7k BEARING 1
19 |42135004 B ) EIE A DRIVE SPROCKET 1

20 |S09010 IEETMBEX5 SCREW M6X5 2
21 |42135006 Bk TIMING BELT 1
22 |42112114 A IIED R CORNER KNIFE FEED BRACKET 1
23  |421S13027 HRETM5x12 BOLT 4
24 |S05063 IRETMAX25 SCREW M4X25 1
25 |NO1001 EEEM4 NUT M4 1
26 (4210800700 EETEE RS THRUST COLLAR ASM. 1
27 |42108007 4 THRUST HOLDER 1
28 |421S14005 £TM4AX6 SCREW M4X6 2
29 |42124013 B RADIAL BEARING 2
30 [42102027 J& £ T [F) 25 ¢ b LIFTING LEVER SHAFT 1
31 |42135005 J& IR DRIVEN SPROCKET 1
32 |421S14005 B2£TM4X6 SCREW M4X6 1
33 |HO5013 6 E-RING 6 1
34 |42112115 DAICIE i BELT RECEIVER 1
35 [42112259 £ 77 7] 25 1] 5 B BELT HOLDER 1
36 |421S13019 B2£TM4X6 BOLT 2
37 |421S13035 2ETM4AX8 SCREW M4X8 2
38 [42103022 e METAL 2
39 [42122035 HiE=) DUST SEAL 2
40 (421514005 2£TM4X6 SCREW M4X6 2
41 42102024 £ JI 4 ELEVATING SHAFT 1
42 (42101136 ERT LIFTING BRACKET 1
43 [S05071 BETM6X20 SCREW M6X20 1
44 (42109007 bipo ROLLER 1
45 (421520014 AT BRAET SHOULDER SCREW 1
46 (42130037 L AIR CYLINDER 2
47 {42130032 Rl SPEED CONTROLLER 2
48 (42112260 AL E B CYLINDER BRACKET 1
49 [S05048 B24TM4x10 BOLT 2
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50 42122036 g CUSHION 1
51 42122037 LR CYLINDER NUT 1
52 |42128015 H WASHER 1
53 42112261 1T 5 R ELEVATING GUIDE PLATE 1
54 |S05067 24T M5x10 SCREW M5x10 2
55 42101137 ViR ELEVATING BRACKET 1
56 421513028 24T M5x14 SCREW M6X8 2
57 |42103022 i METAL 2
58 42122035 Mt DUST SEAL 2
59 |421S14005 H24TM4X6 SCREW M4X6 2
60 42102024 biiAL ELEVATING SHAFT 1
61 42101136 bez o LIFTING BRACKET 1
62 |S05071 I24TM6X20 SCREW M6X20 1
63 42109007 v ROLLER 1
64 421520014 AT IRET SHOULDER SCREW 1
65 42130089 A S MAGNETIC SWITCH 4
66 61300007 e FIXED CLAMP 4
67 42112260 AL AR CYLINDER BRACKET 1
68 |S05048 #24TM4x10 BOLT 2
69 42122036 i g CUSHION 1
70 |42122037 LB R} CYLINDER NUT 1
71 |42128015 B[ WASHER 1
72 |42112261 i DA RS ELEVATING GUIDE PLATE 1
73 |S05067 I24TM5x10 SCREW M5x10 2
74 |42112262 JR S22 AR SENSOR PLATE 1
75 |421S13019 24T M4x6 BOLT 2
76 |42124025 Al BEARING 2
77 |H03035 Al FH £ 22 RETAINING RING 4
78 |42128057 WO H4 P8 26.4x33.9x3.5 WAVED WASHER 26.4X33.9X3.5 2
79 |42129014 1EHERDER THRUST COLLAR 2
80 42101138 VB ELEVATING BRACKET B 1
81 |421S13081 IS F B Sk BT HEXAGONAL HOLE BOLT 1
82 42101139 1 T1H S e KNIFE HOLDER BASE 2
83 421513050 24T M4x8 SCREW M4X8 2
84 (400831 ETI%E KNIFE HOLDER A 2
85 |400832 VEWAES KNIFE HOLDER B 2
86 421513049 H24TM3X12 SCREW M3X12 4
87 42101047 FE A 4 KNIFE HOLDER 4
88 421530021 A IRET ECCENTRIC PIN 4
89 42101041 Mk KNIFE GUIDE 2
90 421513048 124TM3X8 SCREW M3X0.5X8 2
91 42128034 HE M3 WASHER M3 4
92 |W02025 AR EIM3 SPRING WASHER M3 4
93 42128034 HHE M3 WASHER M3 2
94  |42136007 5 sk HOSE ELBOW 2
95 [N01004 I2EEM5 NUT M5 2
96 42119011 JE ST CORNER KNIFE L 2
97 |42119010 *ifaJ) CORNER KNIFE R 2
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24, RFfERIBIAE/FLAP PHOTOTUBE COMPONENTS

o

e

eino| parino. ¥ Descripon mt
1 42112076 AR AR 4 SLANT FLAP SENSOR BRACKET 1
2 421513003 IZEETMAX8 SCREW M4X8 2
3 42112077 JeAG s SO FLAP SENSOR BRACKET L 1
4 421513012 B24TM4x10 SCREW M4x10 2
5 42112078 1R K2R [ 2 4 SLANT FLAP SENSOR BRACKET 1
6 421513003 12ETM4X8 SCREW M4X8 2
7 42112079 1 IS S 4 FLAP SENSOR BRACKET R 1
8 421513012 B24TM4x10 SCREW M4x10 2
9 42130025 N R e FLAP SENSOR N ASM 1
10 [421S11008 Tl HUIRETMAX10 SCREW M4X10 1
11 |42130025 N R e FLAP SENSOR N ASM 1
12 |421S10011 BRETM2x12 SCREW M2X12 4
13 |42128018 HEM2 WASHER M2 4
14 142112022 AR IR AR 2 B R FIBER BRACKET SPACER 2
15 42112021 R FIBER BRACKET 2
16 41711014 2k CABLE CLAMP 1
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25. LRELMMFTHREAD SHAFT COMPONENTS

[ET NS T N inti Skt
Ref.No. Part No. S Description Amt.
1 1293100400 228 2H {4 3DRTHF THREAD SHAFT COMPONENTS 1
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26. HifFiEH/ACCESSORIE PART COMPONENTS

o

e

eino| _pano o Descrpion amt
1 42118002 KAR ASSY BOBBIN 2
2 42119008 7] KNIFE RIGHT 1
3 900777 RGN DEFRIX OIL NO.1 1
4 20131038 THAE OILER ASM. 1
5 20131051 BT TWEEZERS 1
6 10131002 Kige27] SCREW DRIVER LARGE 1
7 10131004 /NIR 22 T] SCREW DRIVER SMALL 1
8 10131003 gLz ] SCREW DRIVER MIDDLE 1
9 61700004 LR 22 8A FUSE WIRE 2
10 40731002 YRR A ACCESSORIE BAG 1
11 |42130028 SEIE REFLECTION SHEET 2
12 142122031 IR ZBE A% I ) GARMENT CLAMP RUBBER 2
13 142122010 g i FLAP PRESSER RUBBER 2
14 142137034 T5878-68B/78 1t I Fiit T5878-68B/78 INSTRUCTION MANUAL 1
15 42137035 T5878-68B/78#/E 1t B (1 ) T5878-68B/78 OPERATING INSTRUCTION(CHINESE) 1
16 |42137036 T5878-68B/78 44 4 (3£ ) T5878-68B/78 OPERATING INSTRUCTION(ENGLISH) 1
17 140717002 HLEMT190 16# NEEDLE MT190 16# 10
18 20131044 HAL SN AT STRAIGHT SHANK ALLEN KEY 1.5MM 1
19 4073100600 LB L-SHAPED WRENCH ASM. 1
20 |40731015 TR ) RECESSED HEAD DRIVER 1
21 |30131005 RF6X7 WRENCH 6X7 1
22 |30131006 #F8X10 WRENCH (8X9) 1
23 |42122019 JEREIR GRE48) GARMENT CLAMP RUBBER(SPONGE) 4
24 |42130034 JOGAR REFLECTION SHEET B 1
25 |42119010 #4718-10-12(4) CORNER KNIFE 8-10-12 R 1
26 |42119011 #4718-10-12(7) CORNER KNIFE8-10-12 L 1
27 |42119013 1 7]14-16(F) CORNER KNIFE 14-16 R 1
28 |42119014 fA7114-16(7r) CORNER KNIFE 14-16 L 1
29 |42119015 £ 7]18-20(F) CORNER KNIFE 18-20 R 1
30 42119016 #47118-20(7r) CORNER KNIFE 18-20 L 1
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27. HIEFEAM ITRANSMISSION BOX COMPONENTS

AR

o=

e

Rjﬁo. Part No. # Description Amt.
1 42100051 HLiEFH68BLA 1 CTL BOX 68B ASM 1
2 42100027 HE AR 782 1 CTL BOX 78 ASM 1
3 42112279 J& TR REAR COVER 1
4 61807036 fiAE16mm PILLARS 16mm 12
5 603410 PR AR CIRCUIT BOARD 1
6 61807037 fiAE36mm PILLARS 36mm 4
7 42133011 IR B AR DRIVE PLATE
8 421511012 B£TM3X10 SCREW M3X10 24
9 61301014 F& R SWITCHING POWER SUPPLY 1
10 |421S11011 2ETM4AX8 SCREW M4X8 12
11 |40733008 750W IK B A% 750V DRIVER 1
12 |421S13018 2£TM8X20 SCREW M8X20 4
13 |42112282 Mt A LIFTING PLATE RIGHT 1
14 42112281 Mt () LIFTING PLATE LEFT 1
15 421513018 2£TM8X20 SCREW M8X20 3
16 |301798 Eatalyic) CONTROL BOX 1
17 142128060 1AL WASHER 4
18 61600008 R 4 R MASK 2
19 421511013 IRETMAX35 SCREW M4X35 4
20 |wo01010 HpEIM8 WASHER M8 4
21 |NO1008 M8 NUT M8 4
22 |61600006 R FAN 1
23 |42112277 AR R SHUTTLE PLATE 1
24 |NO1001 E M4 NUT M4 14
25 |61600005 B2 B2 DUST COVER 1
26 |42133009 FEHLIK SN 2% MOTOR DRIVER 1
27 |61910015 ALk E BOLT TYPE BUCKLE LINE SET 3
28 |60900025 YR L IR POWER SUPPLY ADAPTER PLATE 1
29 |42112278 B 54K FRONT COVER PLATE 1
30 |403S11043 BRETM4AX12 SCREW M4X12 4
31 |403S11043 BRETM4AX12 SCREW M4X12 4
32 |40730004 FHIEIF K SWITCH 1
33 |42137001 FEHAR IR GROUNDING MARK 1
34 |4211229200 A EAe S48 VOLTAGE TRANSFORMER BRACKET 1
35 42130111 BYER VOLTAGE TRANSFORMER 1
36 |S05085 RETM6X15 SCREW M6X15 1
37 |w01003 M6 WASHER M6 8
38 |N01012 12 REM6 NUT M6 4
39 42130110 PHIR IR 2% CLOSED LOOP DRIVER 1
40 (wo01001 #H M4 WASHER M4 2
41  |N01001 2 EEM4 NUT M4 2
42  |S05059 BRETM4AX12 SCREW M4X12 2
43 |42133010 LEDT LED LAMPS 1
44 (40712344 TELRAT B LED LAMPS BRACKET 1
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28. #IEMEIR 44 /IOPERATION PANEL COMPONENTS

=] INF] =) ot =

Reino.|  partho. & o Descripton Amt
1 |4213008500 A bR 2H A OPERATION SCREEN ASSEMBLY 1
2 |42130085 BRBE (HMI) FRONT CASE ASSY 1
3 |42111006 B EBE G REAR CASE ASSY 1
4 |42112287 Wz BHRSAR ADSORPTION OF STICKY BOARD 1
5 |42130101 Al MAGNETIC PLASTER 1
6 |42111007 PRAE BE OPERATION BOX FIXED PLATE(B)ASM 1
7 (42112249 Wz Bl ADSORPTION PLATE 1
8 |421530028 KIZATD=4.1X32 WOOD SCREW D=4.1X32 2
9  |42130106 SDFk SD CARD 1
10 |42130107 BN SL POWER LINE 1
11 |42130116 PR PR OAR CORE BOARD 1
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29. EHAPELRE M (T5878-68B % H)/MAIN SHAFT&THREAD TAKE-UP LEVER COMPONENTS (FOR T5878-68B)

1 |12902001 EHhST UPPER SHAFT ST 1
2 12908001 IR IRAN BOBBIN WINDER DRIVING WHEEL 1
3 |12935002 bR USTA TIMING PULLEY ASSY UST 1
4 |sS10018 I25TM6EX6 SCREW M6X6 2
5 12935003 [ 25 TIMING BELT 1
6 |302624 Fh HAND WHEEL 1
7  |S10024 I24TM6X10 SCREW M6X10 2
8  [12904006 PR AT AR THREAD TAKEUP CRANK 1
9 |s09017 I24TM6X10 SCREW M6X10 1
10 |129S30005 H24TM8X6 SCREW M8X6 1
11 |S10017 I25TMBX5 SCREW M6X5 2
12 [S10018 I25TM6EX6 SCREW M6X6 2
13 |B10009 Bk 6204ZZNR BALL BEARING 6204ZZNR 1
14 |12908002 Bl R S R BALL BEARING BUSH 1
15 |B04021 Rik#h 7K 60/2227 BALL BEARING RADIAL 60/222Z 1
16 |S10018 I24TM6EX6 SCREW M6X6 2
17 |12926201 et CRANKSHAFT NBAR 1
18 |12938002 PR AT S Pk THREAD TAKEUP LEVER SUPPORT JOINT 1
19 11626003 k% PUSHER 1
20 (12923019 Tk OIL WICK 0.02
21 (12938202 PhLBAT TAKE UP LEVER E 1
22 (12923019 Tk OIL WICK 0.04
23 (12926016 k% RUBBER PLUG 1
24 (12938003 PRk e THREAD TAKE-UP LEVER PIN 1
25 (12923031 T OIL WICK 0.15
26 [S10024 I24TM6X10 SCREW M6X10 2
27 11626004 PREAT At TAKE UP LEVER THRUST PIN 1
28 (12922015 14 7 %8 PLUG 1
29 12923012 s OIL WICK 2
30 (12903002 AR BUSH R 1
31 (12908003 [ SET SCREW COLLAR 2
32 [S10017 25T M6X5 SCREW M6X5 4
33  |B10002 Bk 7K 6004ZZNR BALL BEARING 6004ZZNR 1
34 |B04022 Bk 7K600422 BALL BEARING 600422 1
35 (12912007 M 3B FLAT SUPPORT U 1
36 [S04030 I25TM5X6 SCREW M5X6 1
37 [12912008 M N ZHD FELT SUPPORT D 1
38 (12923003 T FLAT 1
39 (12923021 T2k OIL WICK 0.02
40 |S05048 24T M4x10 SCREW M4X10 2
41 |12923021 T2 OIL WICK 0.02
42 |4210119200  |%AFHEEhERALL NEEDLE BAR ROCKING COMPONENTS 1
43 4210119100  |4MHF &4 NEEDLE BAR ROCKING BASE ASM 1
44 12905003 ETFF HAA AT NEEDLE BAR CRANK ROD 1
45 12909001 ke SLIDE BLOCK SLIDER 1
46 12909002 FiREEN ROCKING ROD SQUARE BLOCK 1
47 12905002 ARk ] NEEDLE BAR CLAMP 1
48 129530021 125TM3.5X8 SCREW M3.5X8 1
49 12923002 GIfT 2E CAP NBAR 1
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50 42102062 BT NEEDLE BAR 1
51 |4213401800 £+ J23k8mm NEEDLE CLAMP 8MM 1
52 |4213401900 £+ J23£10mm NEEDLE CLAMP 10MM 1
53 |4213402000 £t J23k12mm NEEDLE CLAMP 12MM 1
54 14213402100 £ 23k 14mm NEEDLE CLAMP 14MM 1
55 4213401500 £+ J23k16mm NEEDLE CLAMP 16MM 1
56 |4213401600 £} J23k18mm NEEDLE CLAMP 18MM 1
57 |4213401700 £ J23k20mm NEEDLE CLAMP 20MM 1
58 |421S10035 I2£TM2.5X3.5 SCREW M2.5X3.5 2
59 |40717002 HLEFMT190 16# NEEDLE MT190 16# 2
60 |S04031 IZETM6X16 SCREW M6X16 1
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30. FEMLEAE(1) UNIT MECHANISM COMPILATION CLAMP FOOT UNIT(1)

)

AR

o=

e

Ref.No. Part No. # Description Amt.

1 (42101013 VEP BASE PRESSER ARM R

2 1400927 wahE FULCLUM BOSS 2
3 S05068 B2£TM5x18 BOLT 4
4 142108003 T4 THRUST COLLAR 4
5 |S09008 ETM5X5 SCREW M5X5 4
6 42101014 IrIE 28 FOLDING PLATE BKT 2
7 S05067 IZ£TM5x10 BOLT 4
8 [400694 48 7% R TURNING BASE SUPPORT 2
9 S05048 24TM4x10 SCREW M4X10 4
10 [42102016 N AL TURNING BASE SHAFT 2
11 |S09012 ETM4AX4 SET SCREW M4X4 4
12 |HO5006 ¥ 5 E-RING 2
13 |42101016 e 37 JE 3k i TURNING BASE L 1
14 |42101017 A B S e TURNING BASE R 1
15 |42112081 Hr AR 3 S 20 FOLDING PLATE SPRING BKT 2
16 |421S13012 BRETM4x10 SCREW M4x10 4
17 42127007 A4 FOLDING PLATE SPRING 2
18 |421S30015 S SOAE SPRING HOLD PIN 2
19 [42112082 I o SPRING HOLD PLATE L 1
20 (421517004 IRETMAX25 SCREW M4X25 1
21 (42112083 A R S A SPRING HOLD PLATE R 1
22 421517004 IRETMAX25 SCREW M4X25 1
23 (4211208400 A IR A FOLDING PLATE R 1
24 1421513035 IRETMAX8 SCREW M4X8 2
25 (4211208500 LB A FOLDING PLATE L 1
26 (421513035 IRETMAX8 SCREW M4X8 2
27 42130028 SR REFLECTION SHEET 2
28 (42130029 KA FOLDING PLATE CYLINDER 1
29 (42130029 KA FOLDING PLATE CYLINDER 1
30 (42136001 Tk ELBOW UNION 2
31 (42102017 NG PIVOT SHAFT 1
32 (421514009 2£TM6X6 SCREW M6X6 2
33 (400928 KIERISZ 48 PIVOT BASE 1
34 (421513036 2ETM6Xx25 SCREW 2
35 [400929 JE B4 S $ 48 PIVOT BKT 2
36 (421513036 RETM6Xx25 SCREW 4
37 |42101020 e e BASE PRESSER ARM L 1
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31. A M(2)/CLAMP FOOT UNIT(2)

Rjﬁo. ?a?tﬁf 2 R Description An%
1 |40736042 Rk FEED ADJUSTING JOINT 1
2 |400930 77 GARMENT CLAMP ARM L 1
3 |42102018 77 B B SLIDING SHAFT L 1
4 |S05004 1245TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
5 |42102019 Je AN Eh i SLIDING SHAFT L 1
6 [S05111 24T M6x20 BOLT 1
7 |400750 il RATCHET KNOB 2
8 |421513038 124TM3X6 HEX SCREW M3X 6 2
9  |42128004 g WASHER 2
10 |42127008 e RATCHET SPRING 2
11 |42109003 IR BALL 4
12 421530016 e STOPPER STAD 2
13 |42112086 itk STOPPER PLATE 1
14  |417S30306 I2E4TM5x15 BOLT 2
15 1401753 AHL SLIDE CYLINDER BKT 1
16 |S05067 $24TM5x10 BOLT 2
17 42101022 i JYOINT PIN BKT 1
18 |S05004 125TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
19 (421530017 A JOINT PIN 1
20 400931 e JE AR GARMENT CLAMP L 1
21 |42122031 PR AZR  J GARMENT CLAMP RABBER RIGHT 1
22 421510023 124TM5X8 SCREW M5X8 2
23 |42101024 JE 7 e CLAMP PIVOT PIN 1
24 421513035 I24TMAX8 SCREW M4X8 1
25 42128026 gl WASHER 1
26 |421S30018 BT FOLDING PLATE STOPPER 1
27 |N01004 12 FFMS NUT M5 1
28 |42112088 WEF FER FLAP SCALE 1
29 (421530019 HeAL IR ET KNOB SCREW 2
30 |42101025 £ PUh SLANT FLAP STOPPER 2
31 |S04036 IZETM3X4 SCREW M3X4 2
32 |42128034 HE M3 WASHER M3 2
33 |400932 IR IEFF FLAP PRESSER ARM 1
34 42112089 ISR T 4 FLAP-P-CYLINDER-BKT 1
35 |S05067 124TM5x10 BOLT 2
36 |42126009 kil FLAP PRESSER PIN 1
37 |S09042 I24TM3x4 SCREW M3X4 2
38 42122010 SRR FLAP PRESSER RUBBER 1
39 400933 B Ay FLAP PRESSER 1
40 |421S13012 24T M4x10 SCREW 2
41  |42112090 TR AR SLANT FLAP BASE L 1
42 42122011 S8 R 64 SLANT FLAP SCALE SEAL 1
43 |421S17002 H24ETMAX8 SCREW M4X8 2
44 142130031 St AIR CYLINDER 1
45 (42101028 EE FLAP PRESSER JYOINT 1
46 |42130032 FrR IR SPEED CONTROLLER 2
47 42130033 St AIR CYLINDER 1
48 (42130032 FrR IR SPEED CONTROLLER 2
49 42130034 JR B4 REFLECTION SHEET 1
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32. R M (3)/CLAMP FOOT UNIT(3)

Rjﬁo. ?a?tﬁf 2 R Description An%
1 |40736042 Rk FEED ADJUSTING JOINT 1
2 |400934 A GARMENT CLAMP ARM R 1
3 |42102018 77 B B SLIDING SHAFT L 1
4 |S05004 1245TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
5 |42102019 Je AN Eh i SLIDING SHAFT L 1
6 [S05111 24T M6x20 BOLT 1
7 |400750 il RATCHET KNOB 2
8 |421513038 124TM3X6 HEX SCREW M3X 6 2
9  |42128004 g WASHER 2
10 |42127008 e RATCHET SPRING 2
11 |42109003 IR BALL 4
12 421530016 e STOPPER STAD 2
13 |42112086 itk STOPPER PLATE 1
14  |417S30306 I2E4TM5x15 BOLT 2
15 1401753 AHL SLIDE CYLINDER BKT 1
16 |S05067 $24TM5x10 BOLT 2
17  |42101030 i JYOINT PIN BKT R 1
18 |S05004 125TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
19 (421530017 A JOINT PIN 1
20 400935 7 JE AR GARMENT CLAMP R 1
21 |42122031 PR AZR  J GARMENT CLAMP RABBER RIGHT 1
22 421510023 124TM5X8 SCREW M5X8 2
23 |42101024 JE 7 e CLAMP PIVOT PIN 1
24 421513035 I24TMAX8 SCREW M4X8 1
25 42128026 gl WASHER 1
26 |421S30018 BT FOLDING PLATE STOPPER 1
27 |N01004 12 FFMS NUT M5 1
28 |42112088 WEF FER FLAP SCALE 1
29 (421530019 HeAL IR ET KNOB SCREW 2
30 |42101032 £ PUh FLAP STOPPER 2
31 |S04036 IZETM3X4 SCREW M3X4 2
32 |42128034 HE M3 WASHER M3 2
33 |400932 IR IEFF FLAP PRESSER ARM 1
34 42112264 ISR T 4 FLAP P CYLINDER BKT 1
35 |S05067 124TM5x10 BOLT 2
36 |42126009 kil FLAP PRESSER PIN 1
37 |S09042 I24TM3x4 SCREW M3X4 2
38 42122010 SRR FLAP PRESSER RUBBER 1
39 400936 B Ay FLAP PRESSER 1
40 |421S13012 24T M4x10 SCREW 2
41  |42112092 IR FLAP BASE R 1
42 42122013 S8 R 64 FLAP SCALE SEAL 1
43 |421S17002 H24ETMAX8 SCREW M4X8 2
44 142130031 St AIR CYLINDER 1
45 (42101028 EE FLAP PRESSER JYOINT 1
46 |42130032 FrR IR SPEED CONTROLLER 2
47 42130033 St AIR CYLINDER 1
48 (42130032 FrR IR SPEED CONTROLLER 2
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33. EMIIEEI#TT/CLAMP FOOT FEED UNIT

Rjﬁo. ?a?tﬁf 2 R Description An%

1 42112093 AT SR SENSOR PLATE

2 |s05067 24T M5x10 BOLT 2
3 |42101034 H L CLAMP FOOT BASE 1
4 |421S13059 B2ATM5 X 20 SCREW M6X30 4
5 |400937 FEJE AR CLAMP FOOT PLATE 1
6 |421S17005 I24TM5X16 SCREW M5X16 7
7 |42112094 FE TR CLAMP FOOT SPACER 2
8  |42102020 3 CLAMP FOOT MAIN SHAFT 1
9 |P03015 #42X8.5 SPRING PIN 1
10 |B10018 il 7 BALL BEARING 2
11 |42112095 St CLAMP FEED DETECTIVE PLATE 1
12 [421S13028 I24TM5X14 SCREW M4X8 1
13 |42112096 S BT S e CLAMP FEED SENSOR BKT 1
14 |413S13023 B24TM6x12 BOLT 2
15 |40330010 St e AR PHOTO SENSOR 1
16 [421S10015 124TM3X8 SCREW M3X8 1
17 42108005 SERGIE COUPLING 1
18 |S09007 I24TM6EX8 SCREW M6X8 2
19 400938 Fe ek S FOLLOW PULLEY BKT 1
20 |421S13042 24T M8x35 SCREW 1
21 |W01010 HEEMS WASHER M8 1
22 |N01011 B2 EEMS NUT M8 1
23 |P03018 SE AN SPRING PIN 1
24 42102021 TV FOLLOW PULLEY SHAFT 1
25 421514005 IZETMAX6 SCREW M4X6 2
26 |42128007 Hupgl WASHER 1
27 400939 J5BE CLAMP FOOT BLOCK 1
28 421513039 I24£TM6EX30 SCREW M6X30 4
29 |42112097 ST LM STOPPER F 1
30 |413S13023 IZ2ETM6X12 SCREW M6X14 2
31 |400940 SHEER LM STOPPER R 1
32 |S05028 I24TM6x14 SCREW M6X14 2
33 42112099 JE R SENSOR BKT 1
34 |413S13023 I24ETM6X12 BOLT 2
36 |40330010 e AR AR PHOTO SENSOR 1
37 421510015 IZ24£TM3X8 SCREW M3X8 1
38 4213500100 (B eae DRIVING PULLEY 1
39 |S09007 IZ4£TM6X8 SCREW M6X6 2
40 |4213500200 JE B R A FOLLOW PULLEY 1
41 |42124007 Bl BEARING 2
42 42135003 EEZit TIMING BELT 1
43 |42109004 g4 LM GUIDE 1
44 |S05031 124TM6X20 SCREW M6X20 2
45 1400917 s i SLIDE BASE 1
46 413513023 124ETM6X12 BOLT 4
47 42112100 R BELT CLAMP BASE 1
48 413513023 I24ETM6X12 SCREW M6X16 4
49 |42128040 Hupgl WASHER 4
50 (42112101 s BELT CLAMP 1
51 |S05067 24T M5x10 BOLT 4
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52 [42112102 R AR BELT CLAMP SPACER 2
53  [400941 B IR E) 58 LIFTING BLOCK 2
54 (42102022 ] LIFTING SHAFT 2
55 |421S14005 H24TM4AX6 SCREW M4X6 4
56 (42112103 FE S 1 LIFTING GUIDE 1
57 |S05067 #24TM5x10 BOLT 2
58 (42112104 e AR SENSOR PLATE 1
59 |S05067 #24TM5x10 BOLT 2
60 (42130035 AL AIR CYLINDER 2
61 [421S13046 24T M5X45 SCREW M5X45 8
62 (42130032 i I SPEED CONTROLLER 4
63 [421S30020 PR A e STOPPER BOLT 1
64 [42112105 HaBE 8 PAVING PLATE BASE 1
65 (413513023 H24TM6X12 SCREW M6X14 2
66 42102023 Hp S BR B il PIVOT SHAFT 1
67 [42128010 H THRUST WASHER 4
68 [400918 LRI TEEEY BINDER PIVOT BASE A 2
69 [S05083 I24TM5X30 HEXAGONAL-HOLE BOLT 2
70 |S09007 I24TM6EX8 SCREW M6X8 2
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34. £ JI4A44(1)/CORNER KNIFE UNIT(1)

)

AR

o=

e

Ref.No. Part No. R Description Amt.
1 42101041 sk KNIFE GUIDE 3
2 |42130040 ks AIRCYLINDER SENSOR 1
3 (42101043 TV BR S KNIFE HOLDER BASE 3
4 |421510015 I24TM3X8 SCREW M3X 8 1
5 |421513048 I24TM3X8 SCREW M3X8 3
6 |42128019 B M3 WASHER M3 3
7 |400832 Hi JIH KNIFE HOLDER R 3
8  |400831 WAL KNIFE HOLDER L 3
9  |421S13049 I24TM3X12 SCREW M3X12 6
10 |42128019 B M3 WASHER M3 6
11  |W02025 A AREIM3 SPRING WASHER M3 6
12 400730 JE S m KNIFE HOLDER 6
13 421530021 B AEET ECCENTRIC PIN 6
14 |42102024 biDAL ELEVATING SHAFT 3
15 421513050 24T M4x8 SCREW M4X8 3
16 400942 F ]SO ASSY INDEX 1
17  |42122014 ikl CUSHION 6
18 |W01010 HEMS WASHER M8 6
19 42101049 £ TIIRF 48 LIFTING BRACKET 3
20 |S01003 24T M4x12 SCREW M4X12 3
21 400731 it STOPPER COLLOR 3
22 421513049 I25TM3X12 SCREW M3X12 3
23 42112106 £ )5 ) SR INDEX KNIFE GUIDE 3
24 421513031 24T M4x10 SCREW 6
25 42101050 SRR SR CROSS ROLLER 1
26 |S05048 24T M4x10 SCREW M4X10 6
27 |S05094 I25TM3X8 SCREW M3X8 8
28 42133005 3t Bl ROLLER STACKER MOTOR 1
29 |42112107 LS 48 BALL SCREW BRACKET 1
30 |421S13038 I25TM3X6 HEX SCREW M3X 6 4
31 |421S13027 24T M5x12 BOLT 2
32 42130036 pezib COUPLING 1
33 |42124008 LV BEARING 1
34 42102025 TRERIZAT BALL SCREW 1
35 42124009 LV BEARING 2
36 42124010 e 3R THRUST BEARING 2
37 42129006 1EHEER THRUST RING 2
38 42108006 4 gl AT SOL COLLAR 1
39 |S09042 24T M3x4 SCREW M3X4 2
40 42112108 R 4 FE I R BALL SCREW DRIVE PLATE 1
41  |S05059 24T M4x12 SCREW M4X12 4
42 |421S13027 24T M5x12 BOLT 2
43 |42130037 AL AIR CYLINDER 1
44 142130038 i I SPEED CONTROLLER 1
45 |42136007 5k HOSE ELBOW 1
46 42112109 £y TV eS8 KNIFE DRIVE CYLINDER BRACKET 1
47 |421S13052 I24TM4X18 SCREW M4X18 2
48 |400693 IREHFh T F A CYLINDER NUT 1
49 42126012 1 T19REN S PARALLEL PIN TYPE 1

80




81



50 42112110 A SR 2R IR N AR SENSOR SLIT 1
51 |S04037 IZ£TM3X6 SCREW M3X6 2
52 |42112111 bipAL emis Y NUT GUIDE PLATE 1
53 |421S10014 IZETM4AX6 SCREW M4X6 3
54 42112112 RS R SENSOR BRACKET 1
55 |421S13031 IZ£TM4x10 SCREW 2
56 42128042 4 [84.3x9x0.8 WASHER 4.3X9X0.8 2
57 61910019 %3 CABLE CLAMP 2
58 61910020 &3 CABLE CLAMP 1
59 61910021 243 CABLE CLAMP 1
60 |421S11008 IZETM4X10 SCREW M4X10 4
61 42112113 e A AR R SENSOR PLATE 2
62 |421S13053 IZETM3x6 BOLT 4
63 1400943 DAL IR INDEX BASE 1
64 |S09042 IEETM3x4 SCREW M3X4 4
65 42124011 7k BEARING 3
66 42129007 K # C-RING 1
67 1400185 EEE METAL 1
68 421510022 IZETM4X6 SCREW M4X6 6
69 42119010 HJ) CORNER KNIFE R 3
70 |42119011 ] CORNER KNIFE L 3
71 |42122015 HE=] DUST SEAL 6
72 |42130040 s AIRCYLINDER SENSOR 1
73 1421510015 I2ETM3X8 SCREW M3X 8 1
74 |42130040 s AIRCYLINDER SENSOR 1
75 |421S10015 I2ETM3X8 SCREW M3X 8 1
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35. £ JI4A#4(2) | CORNER KNIFE UNIT(2)

)

AR

o=

e

Ref.No. Part No. R Description Amt.
1 42101041 sk KNIFE GUIDE 3
2 |42130040 ks AIRCYLINDER SENSOR 1
3 (42101043 TV BR S KNIFE HOLDER BASE 2
4 |421510015 I24TM3X8 SCREW M3X 8 1
5 |421513048 I24TM3X8 SCREW M3X8 3
6 |42128019 B M3 WASHER M3 3
7  |42101045 Hi JIH KNIFE HOLDER R 3
8  |42101046 WAL KNIFE HOLDER L 3
9  |421S13049 I24TM3X12 SCREW M3X12 6
10 |42128019 B M3 WASHER M3 6
11  |W02025 A AREIM3 SPRING WASHER M3 6
12 400730 JE S m KNIFE HOLDER 6
13 421530021 B AEET ECCENTRIC PIN 6
14 |42102024 biDAL ELEVATING SHAFT 3
15 421513050 24T M4x8 SCREW M4X8 3
16 400942 F ]SO ASSY INDEX 1
17  |42122014 ikl CUSHION 6
18 |W01010 HEMS WASHER M8 6
19 42101049 £ TIIRF 48 LIFTING BRACKET 3
20 |S01003 24T M4x12 SCREW M4X12 3
21 400731 it STOPPER COLLOR 3
22 421513049 I25TM3X12 SCREW M3X0.5X12 3
23 42112106 £ )5 ) SR INDEX KNIFE GUIDE 3
24 421513031 24T M4x10 SCREW 6
25 42101050 G LR ek CROSS ROLLER 1
26 |S05048 24T M4x10 SCREW M4X10 6
27 |S05094 I25TM3X8 SCREW M3X8 8
28 42133005 3t Bl ROLLER STACKER MOTOR 1
29 |42112107 LS 48 BALL SCREW BRACKET 1
30 |421S13038 I25TM3X6 HEX SCREW M3X 6 4
31 |421S13027 24T M5x12 BOLT 2
32 42130036 pezib COUPLING 1
33 |42124008 LV BEARING 1
34 42102025 TRERIZAT BALL SCREW 1
35 42124009 LV BEARING 2
36 42124010 e 3R THRUST BEARING 2
37 42129006 1EHEER THRUST RING 2
38 42108006 4 gl AT SOL COLLAR 1
39 |S09042 24T M3x4 SCREW M3X4 2
40 42112288 TRER LT 2R () BALL SCREW DRIVE PLATE (RIGHT) 1
41  |S05059 24T M4x12 SCREW M4X12 4
42 421513027 24T M5x12 BOLT 2
43 |42130037 K AIR CYLINDER 1
44 142130038 i I SPEED CONTROLLER 1
45 |42136007 5k HOSE ELBOW 1
46 42112109 £ D1 e B R KNIFE DRIVE CYLINDER BRACKET 1
47 |421S13052 I24TM4X18 SCREW M4X18 2
48 |400693 IREH A T)F A CYLINDER NUT 1
49 42126012 1 T 95N S H PARALLEL PIN TYPE 1
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50 [42112110 e JER S R SENSOR SLIT 1
51  |S04037 25TM3X6 SCREW M3X6 2
52 [42112111 TR S e NUT GUIDE PLATE 1
53 |421S513026 25T M4X6 SCREW 1
54 |421S10014 25T MAX6 SCREW M4X6 2
55 [42112112 e RS SENSOR BRACKET 1
56 [421S13031 #25TM4x10 SCREW 2
57 |42128042 14 [#14.3x9x0.8 WASHER 4.3X9X0.8 2
58 (61910019 %3k CABLE CLAMP 2
59 [61910020 %3k CABLE CLAMP 1
60 [61910021 %3k CABLE CLAMP 1
61 [421S11008 #25TM4AX10 SCREW M4X10 4
62 [42112113 Fe AL R R SENSOR PLATE 1
63 [421S13053 #25TM3x6 BOLT 2
64 |400944 57135 INDEX BASE FIXED 1
65 |S09042 #25TM3x4 SCREW M3X4 4
66 |S05119 #2457 M4x20 BOLT 1
67 |N01001 i REMA NUT M4 1
68 [42119010 ] CORNER KNIFE R 3
69 [42119011 K F87] CORNER KNIFE L 3
70 |42122015 M DUST SEAL 6
71 |42130040 e e AIRCYLINDER SENSOR 1
72 |421S10015 #25TM3X8 SCREW M3X 8 1
73 |42130040 e e AIRCYLINDER SENSOR 1
74  |421S10015 #25TM3X8 SCREW M3X 8 1
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36. #fJI4A#4(3)/CORNER KNIFE UNIT(3)

AR

o=

e

Rjﬁo. Part No. # Description Amt.
1 400945 1 TIRERR BASE 1
2 400946 AN BASE 1
3 S05087 B2ETM5x12 SCREW M5X12 4
4 42130040 RS AIRCYLINDER SENSOR 1
5 421510015 2£TM3X8 SCREW M3X 8 1
6 42102026 V8 SLIDE SHAFT 2
7 421514001 B2£TM5x6 SCREW M5X6 3
8 421514005 £TM4X6 SCREW M4X6 8
9 S05134 24T M4x25 SCREW M4X25 1
10 [NO1OO1 2 EEM4 NUT M4 1
11 |42133006 T HML CORNER KNIFE MOTOR 1
12 |S05048 B24TM4x10 SCREW M4X10 4
13 |42124012 & BEARING 1
14 |42135004 Hi ) [E S DRIVE SPROCKET 1
15 |S09010 ETM6X5 SCREW M6X5 2
16 42112114 ] [EIE S 28 CORNER KNIFE FEED BRACKET 1
17 |421S13027 B2ETM5x12 BOLT 4
18 42124013 A& RADIAL BEARING 2
19 42102027 & M ) [EI A A LIFTING LEVER SHAFT 1
20 |42135005 J5 M I E DRIVEN SPROCKET 1
21 |HO5009 K7 E-RING 7 1
22 |42108007 4 THRUST HOLDER 1
23  |42112115 DGz i BELT RECEIVER 1
24 |421S13019 IRETMAX6 BOLT 2
25 1400947 FERLE PIN 1
26 |42112116 [&] 5 #R FIXED PLATE 1
27 |421S13017 IRETM5x10 BOLT 2
28 |42112117 PR SLANT CONER COVER 2
29 [S02004 B2£TM4X8 SCREW 4
30 42112118 R SLANT CONER COVER 1
31 |421S10014 24T M4X6 SCREW M4X6 2
32 |42135006 [F] 2 TIMING BELT 1
33 |NO1004 2 REMS NUT M5 1
34 |421S13046 B2£TM5x45 SCREW M5X45 1
35 61910021 243 CABLE CLIP 1
36 |421S11008 BETM4X10 SCREW M4X10 1
37 |421S14005 24T M4X6 SCREW M4X6 1
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37. HEMR A /BINDER UNIT

)

AR

o=

e

Ref.No. Part No. R Description Amt.

1 |42136014 IR k4 UNION

2 |421S14018 I24TM4X15 SCREW M4X15 2
3 |S05067 24T M5x10 SCREW M5X12 2
4 |421513059 24T M5x20 BOLT 4
5 |400919 TR SR BINDER BASE PLATE 1
6 |42130049 AL AIR CYLINDER 1
7 |40330010 Tt A PHOTO SENSOR 1
8  [421511003 124TM3X8 SCREW M3X8 1
9 |42112119 FEIEAS R BINDER SENSOR BKT 1
10 |421S13012 24T M4x10 SCREW 2
11 |42112120 FE IR R BINDER SENSOR PLATE 1
12 400948 THELIRE CYLINDER JOINT 1
13 42130050 IR SPEED CONTROLLER 2
14 421520010 B AEET SHOULDER SCREW 1
15 400949 R FT BINDER PLATE 1
16 |S05035 I24TM5X25 HEXAGONAL-HOLE BOLT 1
17 |42102028 rb R AR SR S SHAFT 1
18 |42126015 5E 7 4l PARALLEL PIN 1
19 |42124014 T 47K 1528 UPPER SHAFT THRUST BEARING 2
20 |42108008 4Pl THRUST COLLAR 1
21 421514009 I24TM6EX6 SCREW M6X6 1
22 |S12001 I25TM6EX8 SCREW M6X8 1
23 42103008 e METAL 1
24 1400950 #EFFB BINDER PLATE B 1
25 421513042 24T M8X35 SCREW M8X30 1
26 42128043 B 15x24%2.5 WASHER 15X24X2.5 1
27 42124015 #fAHMK1510 BEARING 1
28 |P03015 ENL A p2x8.5 SPRING PIN 1
29 42101060 HEFFC BINDER PLATE C 1
30 |S05035 I24TM5X25 HEXAGONAL-HOLE BOLT 1
31 |42112121 FR CAM COVER 1
32 |421S13058 I25TM4AX6 SCREW M4X6 2
33 42102029 ] BEARING SHAFT 1
34 |B04013 Bk 60522 BALL BEARING 1
35 42103009 Sk DRIVING LINK ROLLER. 1
36 |S09012 I25TM4AX5 SCREW M4X5 1
37 42102030 AR 4 SHAFT 1
38 |42126016 SE o7 4l PARALLEL PIN 2
39 |42124014 A K 1528 UPPER SHAFT THRUST BEARING 2
40 |42108008 4 gl THRUST COLLAR 2
41 |421S14009 I25TM6EX6 SCREW M6X6 3
42 |S12001 I25TMBX8 SCREW M6X8 1
43 42112122 Em ROCK PLATE 1
44 |S05087 24T M5x12 SCREW M5X12 2
45 42112123 itk ROCK PLATE BKT 1
46 401751 Sk 3R ROCK BASE 1
47 |421S13059 I24TM5X20 BOLT M5x20 2
48 |421S30022 B BALL PLUNGER 2
49 |N01011 BEEMS NUT M8 2
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50 401752 R AR Sk B BINDER FITTING BASE 1
51 |421S13039 IZETM6X30 SCREW M6X20 1
52 |42112124 Hp R AR AR BINDER FITTING BASE 1
53 |421S13059 I2ETM5X20 BOLT M5x20 2
54 |wW01023 M5 WASHER M5 2
55 42101063 FR R AR [ S 48 BINDER FITTING BASE 1
56 |421S13027 IZETM5X12 BOLT 4
57 |42101064 Jeid A v g CLOTH GUIDE ARM L 1
58 42101065 A g CLOTH GUIDE ARM R 1
59 |421S13060 IZETM3x12 BOLT 2
60 42112125 JE i An CLOTH GUIDE L 1
61 |42112126 A A CLOTH GUIDE R 1
62 |421S10026 2£] 3/32-56X 5.5 SCREW 3/32-56X5.5 4
63 42102031 A5 GUIDE PIN 1
64 |421S14017 42 M3x12 SCREW 1
65 42103010 A A ARM BUSHING 2
66 |HO05018 3.5 E-RING 3.5 2
67 |42101148 A B R WORKPIECE GUIDE STOPPER 1
68 |421S13061 I2ETM3x8 SCREW 1
69 |421S14018 I2ETM4X15 SCREW M4X15 4
70 |NO1001 2 EEM4 NUT M4 4
71 |42112127 Ay WORKPIECE GUIDE SPRING 1
72 |421S11003 IEETM3X8 SCREW M3X8 1
73 |4210106700 R AR 2 A BINDER BASE 2
74 |421S17007 —FUTKIRET SCREW 10
75 |42131005 wRF CLAMP LEVER 1
76 |42112128 SRR CONNECTOR PLATE 1
77 |42137021 e bR 25 CAUTION LABEL(25) 1
78 |w02001 I EMS SPRING WASHER M5 4
79 |42128015 HhJE WASHER 4
80 |NO1001 R EEM4 NUT M4 2
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38. EALATHM/MARKING LIGHT UNIT

)

AT

o

e

Ref.No. Part No. # Description Amt.

1 [401804 FEm) 358 STEERING RACK

2 142108003 b1 THRUST COLLAR 2
3 S09008 2ETM5X5 SCREW M5X5 4
4  |S05068 WRET BOLT 4
5 42101127 P& = SUPPORT TUBE 1
6 (40701126 BT HILDER 4
7  |407S30033 WY 3 B84 HOLDER 4
8 |NO1007 BELEM6 NUT M6 4
9 (40701041 B3N CLAMP 4
10 42130104 WOLAT LASER 3
11 |421S13072 IRETMAX25 SCREW M4X25 4
12 |S09012 IRETMAX5 SCREW M4X6 8
13 |S05118 IRETMAX16 SCREW M4X15 4
14 |40730020 — S WOET LASER 1
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39, WA e/ CLOTH LENGTHEN DEVICE

eino| _pano ¥ Descrpion amt
1 42130051 i AIR CYLINDER 1
2 42130032 RERi] SPEED CONTROLLER 2
3 42111003 EANES CLOTH LENGTHEN EDGE 1
4 400952 M8 TE LR CLOTH LENGTHEN SHAFT BASE 1
5 S05040 IZETM6X16 SCREW M6X16 2
6 42102036 W4 b CLOTH LENGTHEN DEVICE SHAFT 1
7 S05072 I2ETM6X30 SCREW M6X30 1
8 400953 MR 1Al S 48 CLOTH LENGTHEN BRACKET 2
9 S05068 WRET BOLT 4
10 42102037 W8 S B CLOTH LENGTHEN BRACKET SHAFT 1
11 |HO5004 12 E-RING 12 2
12 142108008 EElEE] THRUST COLLAR 2
13 |421S14009 IZ2ETM6X6 SCREW M6X6 2
14 14211219600 MRS 4R CLOTH LENGTHEN BKT ASSY 1
15 42130089 [UFIPS MAGNETIC SWITCH 1
16 61911001 s URETHANE HOSE BLACK 1
17 142137002 EiEiNG CABLE BAND 6
18 [42137021 i bRAE25 CAUTION LABEL(25) 1
19 61300007 [ & FIXED CLAMP 1
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40. ZHEWREAAME IPAVING PLATE DEVICE

eino| _pano ¥ Descrpion amt
1 421510014 IZETM4AX6 SCREW M4X0.7X6 2
2 400955 JECAR [ 5 iR PAVING PLATE BKT 1
3 421513065 IZETM5X16 BOLT 2
4 421513019 IZETM4x6 BOLT 4
5 42128035 4 [E4.3x12x1 PLAIN WASHER 4.3X12X1 4
6 42122017 Vigligiis SLIDE PROMOTING TAPE 4
7 4211213100 JEAR AR PAVING PLATE GUIDE 2
8 421510028 12£79/64-40X 2 SCREW 9/64-40X2 8
9 42112132 JEA i %% WORK PIECE CLAMP 1
10 |421S17004 IEETM4X25 SCREW M4X25 2
11 |42112133 JEA A 2% AL R WORK PIECE CLAMP CYLINDER BRACKET 1
12 |S05067 £ M5x10 BOLT 2
13 |42130052 i AIR CYLINDER 1
14 141536009 I SPEED CONTROLLER 1
15 42102038 Fr Ao A 2 R Bl WORK PIECE CYLINDER ROD 1
16 42112134 JE A A1 SRR WORK PIECE CLAMP GUIDE PLATE 1
17 142122018 TR B WORK PIECE CYLINDER ROD BUSH 2
18 |421S13017 IZETM5X10 BOLT 2
19 |40736036 YR QUICK COUPLING 1
20 61911001 s URETHANE HOSE BLACK 1
21 |42137022 SE ST WIRE MARK (7) 11
22 |42137002 EiEiN CABLE BAND 6
23 |42112135 =R PAVING PLATE 2
24 14211213600 R A A LA HAIR CLOTH PRESSER 1
25 |421S17002 B2ETM4AX8 SCREW M4X8 2
26 40730095 i AIR CYLINDER 1
27 |S05119 24T M4x20 BOLT 2
28 |NO1001 B EEM4 NUT M4 2
29 |42112137 e A LSO SR HAIR CLOTH PRESSER CYLINDER BRACKET 1
30 |421S13027 IZETM5X12 BOLT 2
31 |42136001 TRk ELBOW UNION 1
32 |42112138 Bl CYLINDER COVER 1
33 4211213900 W Bhis-14 SEWNING TABLE UNIT PAVING 8 -14 1
34 |4211214000 W8 16-20 SEWNING TABLE UNIT PAVING 16 -20 1
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41, %3 E/BOBBIN WINDER MECHANISM

AR

o=

e

Rjﬁo. Part No. R Description Amt.
1 [1293100300 BB G BOBBIN WINDER UNIT 1
2 |HO05012 B E4 RETAINING RING E4 1
3 |1290100500 A 2 il i P 2 B WINDER SHAFT SUPPORT ASSY 1
4 12902012 A 2 il e P 2 A BOBBIN WINDER SHAFT 1
5 001008 O [EP9 O PRING P9 1
6 |12928021 FHES6 WASHER PLAIN S6 1
7 12935005 LR BOBBIN WINDER WHEEL 1
8 [S09019 IEETM5X5 SET SCREW SOCKER (FT) M5X5 2
9 |12922014 1 5418 29 RUBBER RING 29 1
10 |1291000600 O ek e BOBBIN PRESSER CAM ASSY 1
11 |12910007 S L BOBBIN PRESSER CAM 1
12 |12902013 A BOBBIN WINDER ARM SHAFT 1
13 [S09019 IEETM5X5 SET SCREW SOCKER (FT) M5X5 1
14 |H05012 H4fEE4 RETAINING RING E4 1
15 |12928021 T B S6 WASHER PLAIN S6 2
16 |12904005 (IR T BOBBIN PRESSER ARM 1
17 |S04040 I24TMAX12 SCREW PAN M4X12 1
18 12912050 Mt BOBBIN PRESSER 1
19 129511007 24T MAX5 SCREW M4X5 1
20 [12911009 S BOBBIN SUPPORT 1
21 |12912051 B LATHT BOBBIN WINDER LEVER 1
22 |12927014 [ SPRING 1
23 |12927015 [ BOBBIN WINDER BASE SPRING 1
24 |12922015 OJE %+t O RING SS5 1
25 |129S11006 TENEET BOBBIN WINDER TENSION ASSY 3
26 [12919001 Y17 DISC TENSION 1
27 |S04030 24T M5X6 SCREW M5X6 1
28 (1291201100 TR A LR AT TENSION NUT 1
29 [12913007 Sl WASHER 2
30 |12927016 Je ok SET SCREW SOCKER (FT) M5X5 1
31 [129S30013 JiC T3S SUPPORT TUBE 1
32 [12928014 1EZh CHECK WASHER 1
33 |S09019 IEETM5X5 SET SCREW SOCKER (FT) M5X5 1
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42, FHAFERAM/POCKET BAG CLAMP COMPONENTS

et | _partho, “ Descripon e
1 |42112055 AR POCKET BAG CLAMP 1
2 |421S10020  |#ETM4XS5 SCREW M4X5 2
3 |42128014 8 WASHER 2
4 [No1001 HZ M4 NUT M4 2
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43, HEBRAM(1) ICLAMP BAR STACKER DEVICE (1)

)

AR

o

e

Ref.No. Part No. # Description Amt.
1 (4213201100 b =8 STACKER BASE E 1
2 4213201200 Hi B 8% EAT CLOTH BRUSH BAR 1
3 |42103014 eSS METAL 2
4 |S09008 ETM5X5 SCREW M5X5 2
5 142102043 il SHAFT B 1
6 S09009 B£TM5X10 SCREW M5x10 2
7 142128011 T8 THRUST WASHER 4
8 |4213201400 HE B BATEAT CLOTH BRUSH BAR 1
9 42103014 eSS METAL 5
10 |S09008 ETM5X5 SCREW M5X5 4
11 |S09009 B£TM5X10 SCREW M5x10 2
12 |42128011 T8 THRUST WASHER 4
13 42108008 EEE] THRUST COLLAR 1
14 |421S14009 £TM6X6 SCREW M6X6 2
15 |4213201500 B R CLOTH BRUSH BAR 1
16 |S09007 ETM6X8 SCREW M6X8 2
17 |42102044 il SHAFT 1
18 |42108008 EE1E] THRUST COLLAR 1
19 |S09007 IRETMEX8 SCREW M6X8 2
20 (42128010 T8 THRUST WASHER 4
21 (42132007 BT CLOTH BRUSH BAR 1
22 (42108012 ¥ 52 [ CLAMP 2
23 [S05033 IRETMBEX12 BOLT 2
24  [NO1009 IEREM10 NUT M10 5
25 (4213201600 1RIFT SAFTY BAR 1
26 [S09007 IZETMEX8 SCREW M6X8 2
27 |42112179 R, T 1R =2 2% VALVE BRACKET 1
28 (421513029 IRETM6x12 SCREW 3
30 (42130062 AL CYLINDER 1
31 (4211218000 AL CLEVIS HOLDER 1
32 [S05028 ETM6x14 SCREW M6X14 2
33  |wW01003 T8 WASHER 2
34 |NO1007 12 REM6 NUT M6 2
35 (40736020 4k ROD END 1
36 (421512007 2£TM10X35 SCREW M10X35 1
37 |42128050 #[810.5x21x2 WASHER 10.5X21X2 4
38 (42130098 Rl SPEED CONTROLLER 2
39 (42130089 [ZBIPS MAGNETIC SWITCH 2
40 42130063 AL AIR CYLINDER 1
41 42136021 YAk CYLINDER JOINT 1
42 |421S30024 AR ] S WAL CYLINDER SHAFT 1
43 [HO05013 +#6 E-RING 6 1
44 1400751 T EENT 28 CYLINDER ROD STOPPER 1
45 142130098 T I SPEED CONTROLLER 2
46  |42130090 [ 52 FIXED CLAMP 1
47 142130064 L CYLINDER 1
48 |421S30024 AT [ 72 AR CYLINDER SHAFT 1
49 [HO05013 +#6 E-RING 6 1
50 (40736025 R4k ROD END 1
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51 |421S12008 WRET HEXAGONAL HEADED BOLT 1

52 |w01010 M8 WASHER M8 4

53 |42130098 RERi] SPEED CONTROLLER 3

54 (42126024 kA PIN 1

55 |42130032 RERi] SPEED CONTROLLER 1

56 42136022 ek BUSHING 2

57 |4073000900 R REGULATOR 1

58 42136023 Ja Ak UNIVERSAL NIPPLE 1

59 40730043 JIEIES B ACTUATOR 1

61 |40736045 TRk HOSE ELBOW 3

62 61911001 S URETHANE HOSE BLACK 10
63 61911001 HE URETHANE HOSE BLACK 15
64 |421S11011 IZ2ETM4X8 SCREW M4X8 1

65 |4213007600 FL A ) 444 MANIFOLD VALVE ASSY 1

66 |421S13012 I2£TM4x10 SCREW 2

67 |S05063 I2ETM4x25 SCREW M4X25 2

68 42130003 F 1] R S AIR VALVE CABLE ASM 3

69 42130091 ] & FIXED CLAMP 1

70 |42137002 iR CABLE BAND 10
71 |42137013 EiEiNG CABLE BAND 10
72 |61910028 W E SPIRAL TUBE 0.5
73 |42137027 243 CABLE CLIP

74 |42137005 P bRAR WEEE MARK LABEL

75 142112181 1 5 VALVE COVER
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44, HEBARAM(2) ICLAMP BAR STACKER DEVICE (2)

eino| _pano ¥ Descrpion amt
1 400956 HE B 3% [ 2 STACKER BASE 1
2 S05007 IZETM8X20 SCREW M8X20 3
3 w01010 M8 WASHER M8 3
4 4213201700 e g STACKER BASE 1
5 42108014 = BASE COLLAR 1
6 S09001 I2ETM6X10 SCREW M6X10 2
7 42112182 & & R S SR STACKER BASE 1
8 S05040 I2ETM6X16 SCREW M6X16 4
9 W01003 HJE WASHER 4
10 42126018 FENLEH BASE STAD 1
11 |421S17009 IZ2£TM5X10 SCREW M5X10 1
12 |421S12009 Vav:il Y HEXAGONAL BOLT 1
13 |NO1008 2 EEM8 NUT M8 1
14 142112183 HEB M HER STACKER SUPPORT PLATE 1
15 421513022 IZFEM8X16 BOLT M8X16 4
16 |W01010 M8 WASHER M8 4
17 42112184 fR KA a0 SENSOR PLATE 1
18 |421S13012 IZ£TM4x10 SCREW 2
19 1143002300 ZEFFRAM HEAD DETECT SWITCH ASM. 1
20 |421S13012 B24TM4x10 SCREW 1
21 |42131006 [i] 7 B4 > 2R ADJUSTABLE FASTENERS 1
22 |421S17009 B2£TM5X10 SCREW M5X10 4
23 |NO1007 B2 EEM6 NUT M6 2
24 |S05007 B2£TM8X20 SCREW M8X20 4
25 |w01010 M8 WASHER M8 4
26 42102045 e SHAFT C 1
27 |B10018 TR BN ROLLING BEARING 2
28 42128012 HJE WASHER 2
29 |4210109300 B 2RICRAT CLAMP BASE 1
30 |S09007 IZETM6xX8 SCREW M6X8 2
31 |42112185 HEB 2845 98 CLAMP BASE NUT 1
32 |42102046 PERIAT ASSIST BAR 1
33 |42112186 TRt ASSIST PLATE 1
34 (42112187 TRt ASSIST BAR SUPPORT PLATE 1
35 |S05080 I2£TM10X20 SCREW M10X20 1
36 [42122024 HE S 2RNCEAT I & CLAMP BASE CUSHION 1
37 |400954 AR L STRUT CLAMP 1
38 |421S13072 WRET SCREW 4
39 42112188 B 2R ERIR STACKER ROCK PLATE 1
40 [S05028 IZETM6ExX14 SCREW M6X14 4
41  (w01003 HhJE WASHER 4
42 42130063 i AIR CYLINDER 1
43 |421S30023 AL 2 A CYLINDER SHAFT 1
44 [HO05013 %6 E-RING 6 1
45 40736020 (EREE DS ROD END 1
46 [421S13073 I FM10X55 HEXAGONAL-HOLE BOLT M10X55 1
47 42128050 4 E10.5x21x2 WASHER 10.5X21X2 4
48 42137001 bR ATTENTION SEAL 1
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45, BAF# 3 E/ROLLER STACKER DEVICESP

)

AR

o=

e

Ref.No. Part No. # Description Amt.
1 (42101095 REC A SRR ROLLER STACKER BASE 1
2 421513057 24T M8X30 SCREW M8X30 2
3 |42130067 R T 18] 5-PORT SOLENOID VALVE 1
4 142130003 LA LR 7SS AIR VALVE CABLE ASM. 1
5 |S04076 24T M3X8 SCREW M3X8.0 2
6 4213007400 FATR AL ASSY ROLLER STACKER CYLINDER 1
7 S05035 BETM5X25 HEXAGONAL-HOLE BOLT 2
8  |42130032 T I SPEED CONTROLLER 2
9 42136001 Rk ELBOW 1
10 (42112189 PR A ROCK SPRING 1
11 |421S10014 2£TM4X6 SCREW M4X6 2
12 |S05028 ETM6x14 SCREW M6X14 1
13 42102047 gy PIVOT SHAFT 1
14 |42101096 BT PIVOT BASE 1
15 |42108015 4 THRUST COLLAR 2
16 |S12001 24T M6X8 SCREW M6X8 1
17 |421S14009 2£TM6X6 SCREW M6X6 3
18 [42124022 A& THRUST BEARING 2
19 |42128013 T8 THRUST WASHER 4
20 (42102048 il ROCK SHAFT 1
21 (42137018 243 CABLE CLIP 3
22 (421510014 IRETMAX6 SCREW M4X6 3
23 (42137002 LA CABLE BAND 5
24 (42112190 SHELPIR CYL PLATE 1
25 [S05067 IRETM5x10 BOLT 2
26 [400957 Sk CYL JOINT 1
27 |42103016 HiE METAL 1
28 (42127012 L SPRING 1
29 |HO5009 K7 E-RING 7 1
30 (42112191 FREE PR SPRING PLATE 1
31 (421510033 B2ET M3X8 SCREW M3X8 2
32 |400958 VRE SRR ROLLER STACKER ARM 1
33 (42130070 R ROLLER STACKER RERAY CORD D ASM 1
34 (42133005 Sk L ROLLER STACKER MOTOR 1
35 (42128001 TH A SILENCER 2
36 [42128052 #[86.2x9.5x1 WASHER 6.2X9.5X1 2
37 [S05031 ETM6X20 SCREW M6X20 4
38 (400959 FT SHAFT GUIDE BLOCK 1
39 (421514005 24T M4X6 SCREW M4X6 4
40 |42102049 il GUIDE SHAFT 2
41 |42124023 B BEARING 2
42 [HO3001 +$13.8 RETAINING RING 13.8 4
43 |421S12003 PR 185 T M5X 16 STOPPER BOLT 1
44 (42137005 TR bR AR 2 WEEE MARK LABEL 1
45 142102050 ik GUIDE SHAFT 2
46  |400960 JER BASE PLATE 1
47 |421S14005 B2ET M4AX6 SCREW M4X6 4
48 142110004 TR A DAMPER 1
49 [N0O1008 HZREMS NUT M8 1
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50 |S05070 I2ETM6X10 SCREW M6X10 2
51 400961 WA GEAR BOX 1
52 |S05094 IZETM3X8 SCREW M3X8 4
53 42112195 EL GEAR BOX COVER 1
54 1421510027 IZETM3X6 SCREW M3X6 3
55 |421S14001 IZETM5x6 SCREW M5X6 2
56 42108016 A2 WORM 1
57 |42124010 e 7y Hh K THRUST BEARING 1
58 42125004 Wikt WORM WHEEL 1
59 |421S14001 IZETM5x6 SCREW M5X6 2
60 42108017 EElE] LINK THRUST HOLDER 2
61 |421S14005 IZE] MAX6 SCREW M4X6 4
62 42124024 7k BALL BEARING 2
63 42102051 FREC SR ROLLER SHAFT 1
64 1400962 Bt ROLLER 90 2
65 42122028 O ORING 4
66 |S09015 I2£TM4X10 SCREW M4X10 2
67 61911001 s URETHANE HOSE BLACK 0.5
68 (61911001 HE URETHANE HOSE BLACK 0.3
69 |4213007500 TREC LA ROLLER STACKER CTL

70 |42130069 TR ROLLER STACKER RERAY CORD ASM
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49. K 3h[E % E/PNEUMATIC CIRCUIT DIAGRAM

1 |42130102 S AIR GUN 1
2 |40736018 A sk HALF UNION 6XPT1/4 1
3 |40130103 HE i COIL TUBE 1
4 |42136024 A sk STRAIGHT UNION 1
5 |42136016 RS k6 UNION 5
6 |42136019 o5 sk ELBOW UNION 3
7 40736015 Yk Y UNION 4
8  |4213008800 ik s FILTER 1
9 |42136018 Nk TRIPLE BRANCH UNIVERSAL ELBOW 1
10 |42130096 VIR SLIDE VALUE 1
11 |42136001 25 7 sk ELBOW UNION 10
12 |4213009400 FEL T 1A 21 2 MANIFOLD VALVE ASSY 1
13 |40736048 ik BUSHING 1
14 |42136007 a5 sk HOSE ELBOW 7
15 |40736036 Yk Y UNION 4
16 |41536009 IR SPEED CONTROLLER 1
17 |42136014 RS k4 UNION 3
18 |42130032 IR SPEED CONTROLLER 17
19 42130038 IR SPEED CONTROLLER 2
20 [42136010 Al sk CONNECTOR 2
21 [42130050 IR SPEED CONTROLLER 2
22 (42136004 25 7 sk ELBOW UNION 3
23 42130087 2 1% SHUTTLE VALVE 1
24 |40730082 HLT 1) MAGNETIC VALVE 1
25 |4213007400  |K4T AIR CYLINDER 1
26 [42130008 ST AIR CYLINDER 1
27  |42130001 ST AIR CYLINDER 1
28  [42130007 ST AIR CYLINDER 2
29 [42130005 ST AIR CYLINDER 1
30 (40730095 ST AIR CYLINDER 1
31 (42130051 AL AIR CYLINDER 1
32 (42130037 4L AIR CYLINDER 2
33 (42130031 AL AIR CYLINDER 2
34 (42130029 AL AIR CYLINDER 2
35 (40130049 AL AIR CYLINDER 1
36 (42130033 AL AIR CYLINDER 2
37 [42130035 AL AIR CYLINDER 2
38 (42130004 AL AIR CYLINDER 1
39 |4013007600 FEL T 1 21 MANIFOLD VALVE ASSY 1
40 |42136025 sk BUSHING

41 40730043 JHIBE AR ACYUATOR 1
42 42130064 ST AIR CYLINDER 1
43 42130098 i I SPEED CONTROLLER 7
44 42130062 ST AIR CYLINDER 1
45 42130063 ST AIR CYLINDER 2
46 42136023 Bk UNIVERSAL NIPPLE 1
47  |4073000900 1 1) REGULATOR 1
48 40736045 o5 sk HOSE ELBOW 3
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50. £ K/WIRING DIAGRAM

AR

o=

e

Rjﬁo. Part No. R Description Amt.
1 |60900024 HL B AR A INT PCB ASSY 1
2 (61801002 rF AR T P BINDER OPEN SWITCH ASM 1
3 |40330010 R EAR A A B e BINDER SENSOR RELAY CORD ASM 1
4 |40330010 K B 5 o e STEP OUT SENSOR CORD ASM 1
5  |40330010 EFFFEE SN R ATLA B A ke REVERSE FEED MOTOR SENSOR 1
6 |61905004 5558-14P 4 {1 CONNECTOR 5558-14P 1
7 |42130089 rR THUFF (7 B e AIRCYLINDER SENSOR 1
8  |40330010 I J S 3 A BIG PRESSER ORG SENSOR CORD ASM 1
9  |4213007300 AT A ke 52 CHECK CLOTH SENSOR 1
10 |4213001800 B STOP RUNNING SWITCH 1
11 |42130012 T Wi L A I THREAD CHECK SENSOR ASM(L) 1
12 42130012 Hi Wi Ak ks THREAD CHECK SENSOR ASM(R) 1
13 |42130025 FEAS AL LEFT FLAP SENSOR 1
14 42130025 F 4% 26 e RIGHT FLAP SENSOR 1
15 |42130104 BeAT LAMP 4
16 |62800013 LY TRANSIT LINE 2.9m
17 40730002 TR B AR T2 NEE SWITCH ASSY 1
18 42130089 B f ) F RS (H4$H) |AIRCYLINDER SENSOR(FOR 5878-68B) 1

42130040 M T T RS (2148A) |AIRCYLINDER SENSOR(FOR 5878-78) 1
19 42130089 MM T) FFEESE (H48H) |AIRCYLINDER SENSOR(FOR 5878-68B) 1
42130040 BT FFHERSE (2148A) |AIRCYLINDER SENSOR(FOR 5878-78) 1
20 42130089 e AR TR LRSS (BH4SA) |AIRCYLINDER SENSOR(FOR 5878-68B) 1
42130040 SEM AR TR AL REE (4148A) |AIRCYLINDER SENSOR(FOR 5878-78) 1
01 42130089 M 7] FTHE RS (B4 |AIRCYLINDER SENSOR(FOR 5878-68B) 1
42130040 e A T) FTHERRSE (4148F) |AIRCYLINDER SENSOR(FOR 5878-78) 1
22 (61905016 5557-8AH G fF CONNECTOR 5557-8A 1
23 (61905019 5557-10AH 4G 1F CONNECTOR 5557-10A 1
24 4213008800 2R A e AIR PRESSURE SENSOR 1
25 40330010 R R VAC e NEEDLE BAR POSITION SENSOR 1
26 61801002 £y TIERFT I bH A4 52 CORNER KNIFE DRAWER SWITCH SENSOR 1
27 40330010 F1 JTVA A B CORNER KNIFE MOTOR SENSOR 1
28 42130025 JE R LA R BOBBIN SENSOR N ASSY(L) 1
29 42130025 IR G AL BOBBIN SENSOR N ASSY(R) 1
30 |807286 JRIE AR PEDAL SENSOR B ASM. 1
31 |60900024 HL i AR B INT PCB ASSY 1
32 |62800018 LY TRANSIT LINE 2.1m
33 61905005 5557-14P#4E 1 CONNECTOR 5557-14P 1
34 (40730082 B 2% o Bl 1R STACKER VALVE 3
35 42130089 I B 98 TR AT 7 B e AIRCYLINDER SENSOR 1
36 42130089 I B SEFT AT 7 B A% e AIRCYLINDER SENSOR 1
37 61801002 I B ST o7 A S 9% STACKER POSITION SENSOR 1
38 |62800013 LY TRANSIT LINE 2.9m
39 4213008500 0 PANEL 1
40 61301014 FAR IR POWER 1
41 42133001 H TJELL CENTER KNIFE MOTOR 1
42 142133004 Hi A HLHL BIG PRESSER MOTOR 1
43 |42133007 B3k 6 i ER AL SEWING MACHINE MOTOR 1
44 42133011 S5t IR BT STEP MOTOR CONTROL BOARD 1
45 |42130040 i1 77 1 s ) B LB A A FIXED SIDE INDEX MOTOR SENSOR CORD ASM 1
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46 42133005 Xl A8 771 & L FIXED SIDE CORNER KNIFE MOTOR 1
47 42130040 £ TIRE SN LR A% s MOVEMENT SIDE INDEX MOTOR SENSOR CORD ASM 1
48 (42133005 Xl i1 TI R Z ] H AL MOVEMENT SIDE CORNER KNIFE MOTOR 1
49 140730082 FRECTH B HL A ) ROLLER VALVE 1
50 |42130097 WEEC TR AL B AG I AL K2R ROLLER POSITION SENSOR 1
51 |42133005 AL ROLLER STACKER MOTOR 1
52 |42133002 E AT 2B HLAL REVERSE FEED MOTOR 1
53 |42133006 Y T # B AL CORNER KNIFE MOTOR 1
54 161905020 5557-10Y H4df4 CONNECTOR 555Y-10Y 1
55 |61905003 5557-8Y H: 4 CONNECTOR 5557-8Y 1
56 |61905005 5557-14P 4 CONNECTOR 5557-14P 1
57 |40730082 R T 18] AIR SORENOID VALVE 25
58 |60900025 FH YR AL AR PCB 1
59 |61600006 R FAN COOLER 1
60 40733008 Lk =S LIRS 2% SEWING MACHINE MOTOR DRIVER 1
61 42133009 HaAm LIRS 2% BIG PRESSER MOTOR DRIVER 1
62 |61900019 45 F AR MAIN CONTROL BOARD 1
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